2566985010013K ) AA%E/Drive system

FESINO| 4RIBISN 27 Name X B|/QTY #ZYE/Remark
1 256513510001 | 3Rz5 Drive axle 1
2 910100300090 1242 GB5783-M24x80-8.8 Bolt GB5783 M24x80-8.8 12
3 910400100014 S HEGB9I7.1-24-200HV Flat washer GB97.1-24-200 hv 12
4 910400500013 [ EHEGBI3-24 Spring washer gb93-24 12
5 910300100018 1REGB6170-M24-10 Nut GB6170 m2-m24-10 12
6 256513520001 R . p428Xp372X1 Gasket phi phi 428 x 372 x1 1
7 256514010003 THRFE Gearbox 1
8 910100200019 1242 GB5785-M14x1.5x130-10.9 Bolt GB5785 - M14x1. 5 x130-10.9 5
910400500009 HEHEGBI3-14 Spring washer gb93-14 17
910400100009 SZHEGB97.1-14-200HV The flat washer GB97.1-14-200 hv 17
910400100012 S HEGB97.1-20-200HV Flat washer GB97.1-20-200 hv 1
910400500012 WERNEGBI3-20 Spring washer gb93-20 1
910300900002 128GB6178-M20-8 Nut GB6178 M20-8 1
910600600037 FOHGB91-4x40 Cotter pin x40 GB91-4 1
910800100078 OJFE-9N95x3.1 O - outer 95x3.1 1
910100400022 1242 GB5786-M14x1.5x40-8.8 Bolt GB5786 - M14x1. 5 x40-8.8 12
256632010003 EBHL(ZZ7) Motor (AC) 1
255098513251 FER%ES (HP) Sensor(HP) 1
910100500006 124£GB31.1-M20x90-8.8 Bolt GB31.1 M20x90-8.8 1
910600100041 E1EEHGB119.2-12x25 The cylindrical pin GB119.2-12 x25 1
1
2566985010023 5)4F/Drive axle
FB2INO| REBISN 2R Name H=/IQTY #&Et/Remark

A 256513510001 | 9uais Drive axle 1 BE1-24
1 256598513501 | imiRi224453-02061B Half shaft bolt 24
2 256598513502 Zr 4K J073-10003 Left half shaft 1
3 256598513503 TR $123746-02081 Gasket 2
4 256598513504 FIREMB0X2(A32C3-02021) Round nut M80X2 4
5 256598513505 1ETH#E80(A32C3-02031) Stop washer 80 2
6 256598513506 7o a004A4-20105 Bridge shell assembly 1
7 256598513507 | @=.2890106-65690 Air plug 1
8 256598513508 15 2£22193-03001 Jam 3
¢ 9 256598513509 | £52£4KJ073-10002 Right half shaft 1
10 256598513510 LI ENes =A/1970(HRA01C3701-70011) Right brake assembly /1970 1
P 11 256598513511 HEIR23913-02041B Wheel hub nut 12
e 12 256598513512 (RAEAEA01C3-02021B Bolt column 12

o




X " 13 256598513513 | 4RAIM20X1.5(B4223-00020B) Nut M20X1. 5 12
M\ 14 256598513514  |22@@80X¢p110X13(4CC11-00-10) Gasket phi phi 80 x 110 x13 2
20 1 22 23 4 15 256598513515 |3 110X¢p140X12(Z6650-11004) Oil seal phi phi 110 x 140 x12 2
16 256598513516 | @HERE S 40530216 Tapered roller bearing 30216 2
17 256598513517 |#234CC11-00-04 Wheel hub 2
18 256598513518 | @RS 4530219 Tapered roller bearing 30219 2
19 256598513519 |5y £4@4CC11-00-03 Oil seal ring 2
20 256598513520 [37¢p140Xp170X15(Z6650-14005) Oil seal phi phi 140 x 170 x15 2
21 256598513521  |4)554CC11-00-02 Brake drum 2
22 256598513522 | 745588 s/ 1430(HRA01C3701-70021) Left brake assembly /1430 1
23 256598513523 | #5188 /M08 M16X1.5X46(4CC11-00-15) Brake hexagon bolt m16x1.5x46 12
24 256598513524 HIThER /S ARIRIEM16X1.5X45(4CC11-00-16) Brake hexagon bolt m16x1.5x45 4
2
256698501003 7= i3/ 33 /L eft brake assembly
FFSINO| IREBISN 2R Name &+ /Remark
A 256598513522 |51 598520/1430 Left brake assembly /1430
1 256598523550 | shell 1
2 256598523551 | i+ GB5782-86-M10X40 Bolt GB5782-86-M10X40 2
3 256598523552 |4 % 14 EIGB93-8 Spring Washer GB93-8 2
4 256598523553 | /¢l # K RFH31792-010L Left brake bottom plate FH31792-010L 1
5 256598523554 | il 34 4 41 RFH31792-030 Left brake bottom plate FH31792-010L 1
5-1 A 433 3% FE T FF25783-71300G Branch pump piston top rod 25783-71300G 2
5-2 A 43312 8 25783-72101 Dust cover for pump division 25783-72101 2
5-3 A 4y 43 %£25783-71260G Branch pump piston 25783-71260G 2
5-4 A 4337 [ 1i25783-76040G Sub-pump leather bowl 25783-76040G 2
5-5 A il 24> FE FIFH31792-031 Brake sub-pump cylinder FH31792-031 1
5-6 A 345 4% 11 3624433-76070G Brake pump oil plug 24433-76070G 1
5-7 A WRLL 31 9624433-76080G Thread protection plug 24433-76080G 1
5-8 A SRR MEET 24433-76090G Sub-pump bleed screw 24433-76090G 1
5-9 A SRR/ HET 1H24433-76100G Subpump bleed screw cap 24433-76100G 1
6 256598523555 ﬂﬂ]i}]?ﬁ%lﬁ}%}#,‘éE}i()ﬁ)FH31792-020H :,l:::_.e SHOE WILT Frcuor Fidie I-\Ssellll)ly \leal)rna 1raz= 1
— dRE ST10E WIUT FTICUOoIT P =
256598523556 | |2 Fif i FEHE 1 4 i(1i)FH31792-020Q o A 1
7 256598523557 | 442-25783-71450G Pin 2-25783-71450G 1
8 256598523558 | 4111-25783-71460G Pin 1-25783-71460G 1
9 256598523559 {373 5-FH31792-002 Return spring -FH31792-002 2
10 256598523560 | [l i 543§25783-71420G Return spring pin 25783-71420G 2
11 256598523561 | /¢ -4 FF25783-71470G-L Upper left pull rod 25783-71470G-L 1
12 256598523562 |42} 4i25783-71430G Rocker arm Pin 25783-71430G 1
2 13 256598523563  |#2/25783-71500G Rocker arm 25783-71500G 1
14 256598523564 | FF[14§GB91-1.6*16 Cotter pin GB91-1.6*16 1
15 256598523565 | w4 B4 BAOIC3-71210G Spring riveting device AOIC3-71210G 1
16 256598523566 H154425783-71410G Torsion spring pin 25783-71410G 1




. 0P 17 256598523567 | T4 #25783-71370G Lower spring 25783-71370G 1
18 256598523568 | ##/[125783-71480G Pawl 25783-71480G 1
19 256598523569 | /¢ 411$425783-71360G-L Left torsion spring 25783-71360G-L 1
20 256598523570 | /¢ 4448 418 25783-71160G-L Left Regulator Assy 25783-71160G-L 1
20-1 A i 6] [ 4 4525783-71170G-L Left clearance adjusting sleeve 25783-71170G-L 1
3
2566985010037 il 3588 /Left brake assembly
FBSINO| 4REDISN 2R Name HE/QTY &ZE/Remark
2 4 5 53 55 57 59 20-2 A i [ B 22 25783-71180G-L Left clearance adjustment wire 25783-71180G-L 1
20-3 A #4[6125783-71190G Gasket 25783-71190G 1
20-4 A ] i 44T 25783-71200G Gap adjusting rod 25783-71200G 1
21 256598523571 | 4:24433-70020G Press spring seat 24433-70020G 4
22 256598523572 [t #25783-71350G Pressure spring 25783-71350G 2
23 256598523573 JE #5441 25783-71440G Pressure spring pull rod 25783-71440G 2
24 256598523574 [ F4H1i1¥124433-70170G Rod pin retaining ring 24433-70170G 2
25 256598523575 |14 /1 24433-70160G Elastic gasket 24433-70160G 2
26 256598523576 | #f1:A0IC3-72061 Bush AOIC3-72061 1
27 256598523577 | FilaiEFFAOIC3-72051 Hand brake push lever AOIC3-72051 1
28 256598523578 | 45A0IC3-72071 Push rod pin AOIC3-72071 1
29 256598523579 |#ik[4#i24433-72041 Tie rod pin 24433-72041 1
30 256598523580 | /= - |21 ki FFAOIC3-72031-L Left hand brake pull rod AOIC3-72031-L 1
31 256598523581  |44A0IC3-72021 PinAOIC3-72021 1
32 256598523582 | 7= il EA & Uk Lift brake cable assy 1
33 256598523583 B GB93-6 Spring washer GB93-6 4
34 256598523584 | #2#:M6X10 Bolt M6X10 4
35 256598523585 | 12)#%25783-71490G Glue plug 25783-71490G 2
4
2566985010044 Hl5) 2/Right brake assembly
FBSINO 4RBISN 2R Name =/QTY By /Remark
2 s 54 53 55 57 59 A 256598513510  |754I5hS2 i m/1970 Right brake assembly /1970 1
1 256598523550 | 5% shell 1
Ly 3 3 V32 ) 4 -8 ) 2 256598523551 | ik GB5782-86-M10X40 Bolt GB5782-86-M10X40 2
A VS W e 3 256598523552 | st #: I GB93-8 Spring Washer GB93-8 2




4 256598523590 A5 il Zh K RFH31792-010R Right brake bottom plate FH31792-010R 1

5 256598523554 34 % 5 R FH31792-030 Right brake bottom plate FH31792-010L 1
5-1 A YR LTI FT25783-71300G Branch pump piston top rod 25783-71300G 2
5-2 A Iy N4 Fi25783-72101 Dust cover for pump division 25783-72101 2
5-3 A YA 3625783-71260G Branch pump piston 25783-71260G 2
5-4 A 535 S i25783-76040G Sub-pump leather bowl 25783-76040G 2
5-5 A 35y FEITFH31792-031 Brake sub-pump cylinder FH31792-031 1
56 A 1125 5% 1 2624433-76070G Brake pump oil plug 24433-76070G 1
5-7 A WRLL B3 9E24433-76080G Thread protection plug 24433-76080G 1
5-8 A IR IBET 24433-76090G Sub-pump bleed screw 24433-76090G 1
5-9 A S EETRNZET 1H24433-76100G Subpump bleed screw cap 24433-76100G 1
6 256598523555 | il sl iy E A v S (JE )FH31792-020H Brake shoe with Friction Plate Assembly (rear)FH31792-020H 1
256598523556 il 0 R A R (T)FH31792-020Q Brake Shoe with Friction Plate Assembly (front)FH31792-020( 1

7 256598523557 #42-25783-71450G Pin 2-25783-71450G 1
8 256598523558 441-25783-71460G Pin 1-25783-71460G 1
9 256598523559 5] 437 541 3% -FH31792-002 Return spring -FH31792-002 2
10 256598523560 5] 437 544 25783-71420G Return spring pin 25783-71420G 2
11 256598523591 i L $iF25783-71470G-R Upper right pull rod 25783-71470G-R 1
12 256598523562 |1 425783-71430G Rocker arm Pin 25783-71430G 1
13 256598523563 J2 1% 25783-71500G Rocker arm 25783-71500G 1
14 256598523564 H 145GB91-1.6*16 Cotter pin GB91-1.6*16 1
15 256598523565 | E IR EAOIC3-71210G Spring riveting device AOIC3-71210G 1
16 256598523566 H174425783-71410G Torsion spring pin 25783-71410G 1
17 256598523567 N4 #25783-71370G Lower spring 25783-71370G 1
18 256598523568 P )25783-71480G Pawl 25783-71480G 1
19 256598523592 Fi$113#25783-71360G-R Right torsion spring 25783-71360G-R 1
20 256598523593 JE RS 5 K 25783-71160G-R Right Regulator Assy 25783-71160G-R 1
20-1 A 72 Al 8 £25783-71170G-R Right clearance adjusting sleeve 25783-71170G-R 1

5
256698501004%)5) 2 /Brake assembly
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark

20-2 A A [ B 1 42 £2.25783-71180G-R Right clearance adjustment wire 25783-71180G-R 1
20-3 A 5 25783-71190G Gasket 25783-71190G 1
20-4 A i) {521 B A1 25783-71200G Gap adjusting rod 25783-71200G 1
21 256598523571 J 3% /45244 33-70020G Press spring seat 24433-70020G 4
22 256598523572 JE#25783-71350G Pressure spring 25783-71350G 2
23 256598523573 JE# i kT 25783-71440G Pressure spring pull rod 25783-71440G 2
24 256598523574 AT 4% 8 24433-70170G Rod pin retaining ring 24433-70170G 2
25 256598523575 g 24433-70160G Elastic gasket 24433-70160G 2
26 256598523576 #1£A0IC3-72061 Bush AOIC3-72061 1
27 256598523577 | FHIzhHEAFAOIC3-72051 Hand brake push lever AOIC3-72051 1
28 256598523578 HEAFHYAOIC3-72071 Push rod pin AOIC3-72071 1
29 256598523579 FiAF4424433-72041 Tie rod pin 24433-72041 1
30 256598523594 4 Fiill shhi AFAOIC3-72031-R Right hand brake pull rod AOIC3-72031-R 1
31 256598523581 4A4A0IC3-72021 PinAQIC3-72021 1
32 256598523586 |47l B0 A sk Right brake cable assy 1
33 256598523583 155 4[5 GB93-6 Spring washer GB93-6 4
34 256598523584 IZFEM6X10 Bolt M6X10 4
35 256598523585 X 1#25783-71490G Glue plug 25783-71490G 2




3

Bli

£l

a9 128 7 [Peidnehe

6
2566985010053 78/Gearbox
FESINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark

1 256598520001 ZIR I HACHDCS50A. 901 Differential assembly 1
256598520002  |4R42YDS45. 084 Bolt 4
256598520003  [HiFyYDS45. 083 Lock plate 4
256598520004 43 EEHDCS50. 012 bearing 2
256598520005 RHER S-407532208 Tapered roller bearings 2
256598520006  |i{FEFAJDS30. 043 Adjust the pad 4/3
256598520007 |OJEEEI80 x 2.65 O-ring 1
910100300036  |1&4$GB5783-M10x25-8.8 Bolt GB5783 M10X25-8.8 4
910400500007 BEHEGBI3-10 Spring washer gb93-10 6
256598520008 |45 FEHDCS50. 011 Bearing cover 1
256598520009  |3HEI50 x 90 X 10 Oil seal 1
910401400024 |31 A5 p5EIGB893.1-90 Elastic baffle ring gb893.1-90 for holes 1
256598520010 [FEHEEH6 x 20 Taper pin 2
910700200022 HAGB276-6207-2RS Bearing GB276 rs - 6207-2RS 2
910700200025 |45 GB276-6210-2RS Bearing GB276 rs - 6210-2RS 1
256598520011 48 \AHDCS50A. 802 Input shaft 1
910700200025 |45 GB276-6210-2RS Bearing GB276 rs - 6210-2RS 1
256598520012 SEXEESHDCS50A. 803 Duplex gear 1
910700200033 |45 GB276-6307-2RS Bearing GB276 rs - 6307-2RS 1
256598520013 4FFHDCS50. 010 Paper pad 1
256598520014  |F852HDCS50. 002G1 Lid 1
910100300051 1R+£GB5783-M12x35-8.8 Bolt GB5783 M12X35-8.8 12
910400500008 WEENEGBI3-12 Spring washer gb93-12 15
256598520015  |9B4EM10x 16 Bolt 2
256598520016 [#4HRHDCS25. 008 Stop 1
910100300049  |#R1£GB5783-M12x25-8.8 Bolt GB5783 M12X25-8.8 3
910800100006 OJFE-9)35x3.1 O-outside 35x3-1 2
256598520017  |4HDCS50. 009 Shaft 1
256598520018 | tg#HHDCS50A. 804 Gear shaft 1
256598520019  |F8{AHDCS50. 00161 Enclosure 1




2566985010063 %75/Differential mechanism

FZSINO| IREBISN 2R Name HE/QTY
1 910700200051 45 GB276-6216-2RS Bearing GB276 rs - 6216-2 2
2 256598520020  |924£CJS45. 010 Bolt 8
3 256598520021 G ERESFCIS45. 004 Right differential housing 1

4 256598520022  |ZAECJS45. 008 The gasket 1/3%2
5 256598520023 | 44lik%5CIS45. 007 Half shaft gear 2
6 256598520024 1FHEZREICTS45. 009 Thrust washer 4
7 256598520025 TEEHCIS45. 006 Planetary gear 4
8 256598520026  |-+=24HHDCS50. 015 The spider 1
256598520027 B RRBGB/T 7244-14 Gasket or washer 8
256598520028  |4&EM14x 1.5 Nut 20
256598520029 Zr E1RE87CJS45. 003 Left differential housing 1
256598520030 SRR FHDCS50. 013 Lock washers 6
256598520031 YSEHDCS50A. 008 Ring gear 1
256598520032  |924£HDCS50. 014 Bolt 12
2566985010072 FHEBH L% /Lifting motor and installation

2/ REBISN 2R Name HB/QTY
1 910100100034  |1&4GB5782-M10x55-8.8 Bolt GB5782 M10x55-8.8 4
2 255032520002 | B D40xP11x4 Gasket ® ® 40 x 11 x4 4
3 255032520003 | @iR# Damping pad 8
4 275332521003 | AFED40xP20x8 Washer ®40x$20x8 4
5 255032520001 NBED13xD10.5x32 Strengthen ® set 13 ® x32 x 10.5 4
6 256632510004 EBH(3X57)HPB26 Motor (AC)HPB26 1
7 256523512006 |SBTR Pump 2
8 910400100007  |SF#EGB97.1-10-200HV Flat washer GB97.1-10-200 hv 6
9 910400500007 SHEHEGBI3-10 Spring washer gb93-10 10
10 910100300037  |4&#GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
v& 11 255098513251 FER%ES (HP) Sensor(HP) 1




256698501008 T {EFE R Z4E/Work tank

FZSINO| YREB/ISN 2FR Name ¥E/QTY &)E/Remark
1 255019010003 SHRERA Dipstick plug assembly 1
2 256619011002 ZERES Cover welding 1
3 910100300022 1242 GB5783-M8x20-8.8 Bolt GB5783-M8x20-8.8 16
4 910400100006 SLHEGB97.1-8-200HV Flat washer GB97.1-8-200HV 16
5 910400500006 WEENEFGBI3-8 Spring washer GB93-8 16
' 6 255019010004 M ESEZWUB3x100 Mesh filter WU63x100 1
b 7 255019020013 R #1204x134x1.5-R Gasket 204x134x1.5-R 2
8 256619011001 RS Tank welding 1
9 255019020015 JBOHEM20x1.5 Qil drain plug M20x1.5 1
10 256619021014 BERCHFE) Fixed plate (tank) 2
11 910100300035 124£GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4
12 910400100007 SZHEGB97.1-10-200HV Flat washer GB97.1-10-200HV 8
13 910400500007 SBENEGBI3-10 Spring washer GB93-10 8
14 256619021020 | [V EEY1027 A 1 20240408357 14 [11 s




10
2566985010093X 51 5\AK (Hi%) /Drive wheel assembly (Front wheel)
FBSINO| 4REDISN 2R Name HE/QTY &ZE/Remark
A 256513010001  |3REH%C &A1 250-15(S2I\WERFE) Drive wheel assembly 250-15 (soild/Chaoyang) 2
A 256513010002 WX EhE =68 250-15(FR1R/ZAPE) Drive wheel assembly 250-15 (environmentally/Chaoyang) 2 e
A 256613010001 2 RA = A%28X12.5-15(3L\/EERT ) Drive wheel assembly 28X12.5-15 (soild/Chaoyang) 2 50QL
A 256613010002 A8 AN28X12.5-15(FMR/EARD) Drive wheel assembly 28X12.5-15 (environmentally/Chaoyang 2 Weuk
1 256513011001 BIAL7.50V-15 Rim assembly 7.50V-15 1
1 256613011001 HAN9.75-15 Rim assembly 9.75-15 1 50QL
2 256513011010  [%2f5250-15(SK)\V/EARE) Tire 250-15 (soild/Chaoyang) 1
2 256513011011  |%85250-15(FRF/EAFE) Tire 250-15 (environmentally/Chaoyang) 1 it
2 256613011002  [#3f528X12.5-15(32/\\/E3F8) Tire 28X12.5-15 (soild/Chaoyang) 1 50QL
2 256613011003  |#f528X12.5-15(MMR/FARD ) Tire 28X12.5-15 (environmentally/Chaoyang) 1 i
1
256698501010%5 47 S &2 4&/Steering axle and installation
FB2INO| REBISN 2R Name HEB/IQTY #yEt/Remark
A 256616010001 | AT RBI(ERIA) Steering bridge assembly (KD) 1 B31-52
1 256698526001 O ERKE-3103201-00 Steering bridge assembly KE-3103201-00 2
% 2 256698526002 HENRIEM14X1.5H-3103202-00 Rim Bolt M14X1.5H-3103202-00 16




3 256598526003 #ERIRM14X1.5F-3103110-00 Rim Nut M14X1.5F-3103110-00 16
4 256598526004 RHR 54K GB297-31309 Tapered roller bearing GB297-31309 2
5 281298516003 JN\ERREGB810-M39x1.5 Small round nut GB810-M39x1.5 4
6 910400900008 RREBA | F TR B GB858-39 Lock washer for round nut GB858-39 2
7 256698526005 P EL-3103204-00 Hub cover L-3103204-00 2
8 256698526006 GG KE-2404201-00 Right steering knuckle KE-2404201-00 1
9 910700600013 RHER SR GB297-30311 Tapered roller bearing GB297-30311 2
10 256698526007 SHEIGB9877-FB75X130X12 Oil seal GB9877-FB75X130X12 2
11 256698526008 A GB9877-FB60X80X8 Oil seal GB9877-FB60X80X8 4
12 910700600028 R¥ER S H/5GB397-32208 Tapered roller bearing GB397-32208 2
13 256698526009 |OFUEGB3452.1-50X1.8 O-ring GB3452.1-50 X1.8 4
14 256698526010 BHEEOTDFHKE-2404202-03 Kingpin of right steering knuckle KE-2404202-03 1
15 256698526011 WE N 2 2 REKE-3103206-00 Hub lower support seat KE-3103206-00 2
16 256698526012 A7NEBITKIREIGB90.3-M8X16 Hexagon socket countersunk head screw GB90.3-M8X16 3
17 256698526013 HEOHHMAKE-2401100-03 Steering axle body KE-2401100-03 1
18 256698516001 FE AL AKE-3409100-00 Steering cylinder assembly KE-3409100-00 1
19 910100300019 7NAIRIEGB/T5783-M8X12 Hexagon bolt GB/T5783-M8X12 17
20 256698526014 HaHIER DS KE-2404103-00 Steering knuckle adjusting shim KE-2404103-00 =F
21 256698526015 NERKE-2401113-00 Lower cover plate KE-240113-00 2
22 256698526016 | Bk INE T BARIB7940.2-M10X1 Joint type pressure filling cup JB7940.2-M10X1 3
23 256698526017 ZrEEa)D FEHKE-2404102-00 Left steering knuckle kingpin KE-2404102-00 1
24 256698526018 | TN EIRALHEKE-2401115-00 Lower cover paper pad KE-240115-00 2
25 256698526019 i) HKE-2404101-00 Left steering knuckle KE-2404101-00 1
26 256698526020 e 512 EEKE-3103205-00 Hub upper support seat KE-3103205-00 2
27 256698526021 BEHR 54/ GB297-33208 Tapered roller bearing GB297-33208 2
28 256698526022 S GB9877-FB25X40X7 Oil seal GB9877-FB25X40X7 2
29 256698526023 KPEHAGE20ES Joint bearing GE20ES 4
30 256698526024 | X TiBERSEKE-3412301-00 Spherical plain bearing retainer KE-3412301-00 4
12
2566985010105 ()47 N &2 /Steering axle and installation
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
31 256698526041 EAFKE-3412100-00 Connecting rod KE-3412100-00 2
32 256698526025 I EH 4R KE-3412200-00 Connecting rod pin assembly KE-3412200-00 4
33 256698526026 ERAE I HAMIB7940.2-M6 Joint type pressure oil filling cup JB7940.2-M6 4
34 256698526027 Ak IR XA EIRETGB78-M16 Hexagon set screw with cone point GB78-M16 2
35 256698526028 NAIREGB41-M16 Hexagon nut GB41-M16 2
36 256698526029 | - E1RKE-2401111-00 Upper cover plate KE-240111-00 1
37 256698526030 | EREBKE-2401114-00 Upper cover paper pad KE-240114-00 1
38 910400500011 SMEHEGBI3-18 Spring washer GB93-18 4
39 256698526031 NAIRIEGB5786-M18X1.5X45 Hexagon bolt GB5786-M18X1.5X45 4
40 256698526032 B EEGB119.1-10X30 Straight pin GB119.1-10X30 2
41 256698526033 _HifEKE-2401116-03 Upper end cap KE-240116-03 1
42 256698526034 BBENETHMGB1152-M6 Straight-through pressure filling cup GB1152-M6 1
43 910400500018 |35 1EGB93-6 Spring washer GB93-6 4
44 910100300010 NAIRIEGB5781-M6X15 Hexagon bolt GB5781-M6X15 4
45 256698526040 AR RE R -3412307/308/309-00 Support seat adjusting pad L-3412307/308/309-00
46 256698526035 AT SF1-2.5-6540 Steel back bearing SF1-2.5-6540 4
47 910400500008 HGBI3-12 Spring pad GB93-12 2
48 910100300049 INAKIRIEGB5783-M12X25 Hexagon bolt GB5783-M12X25 2




49 256698526036 HimRSHRL-3412316-00 Shaft end baffle L-3412316-00 2
50 256698526037 S 12EEL-3412305-00 Support seat L-3412305-00 2
51 256698526038 FHEKE-2401117-03 Dust cover KE-240117-03 1
52 256698526039 TNAKIRIEGB5783-M4x6 Hexagon bolt GB5783-M4x6 2
13
256698501011%&[E)H I /Steering cylinder
FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark
1 A SEEF piston rod 1
2 A = cylinder head 2
3 A ey Dust ring 2
4 A ERIR/REHE Zoconel seal ring 2
5 A SEEMFBSHR Guide ring for piston rod 4
6 A PHE Retaining ring 2
7 A ORZRHE O-ring 2
8 A RS Cylinder block 1
9 A TAURF RIS KB T-shaped Tekanglai ring 1
10 A ORIZHE O-ring 1
1 A SEERSHIR Guide ring for piston 1
12 A SEERSOIR Guide ring for piston 1
13 A JEE Piston 1
14 A IR Steel ball 1
A 256698510007 B ZEE (EOHE) Cylinder sealing package (steering cylinder) 1 B833-5, 9-12




256698501012 =L (J5F) /Steering wheel assembly (Rear wheel)

FESINO| 4RIBISN 27 Name X ®|/QTY #ZYE/Remark
A 256615510001 R8N 23X9-10(S211)/EAR8 ) Tire assembly 23X9-10 (solid/Chaoyang) 2
256615510002  |#3f8=a023X9-10(RR/ERE ) Tire assembly 23X9-10 (environmental protection/Chaoyang) 2 i
1 256615511001 24 AK6.50F-10 Rim assembly 6.50F-10 1
5 255013010003 | #6323x9-10(ST/\/ERED) Tire 23x9-10 (solid/Chaoyang) 1
255013010007 #5R823x9-10(FMR/ZA8) Tire 23x9-10 (environmentally friendly/Chaoyang) 1 Weuk
15
256698501 3%Ef§ﬁ§§§2§/Angle sensor installation
FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark
1 910200200014 1R£1GB70.1-M4x12-8.8 Screw GB70.1-M4x12-8.8 2
2 910400500003 SMENEGBI3-4 Spring washer GB93-4 2
3 910400100003 SEHAEGB97.1-4-200HV Plain washer GB97.1-4-200HV 2
4 921800200007 EBfifgsVert—X Angle sensor 1
5 910200200001 12£JGB70.1-M3x8-8.8 Screw GB70.1-M3x8-8.8 2




256698501014/T 2= Bh/Service Brake

1

% 81
fe\f-;;\\\ ‘

19 20 21
Fod)/

\\J’Um:
&

FFSINO| IREBISN 2R Name ¥E/QTY &+ /Remark
1 275011520020  |3@#R Grease nipple 1
2 275211511020  [@#r@ER Bracket 1
3 910400500007  |3$EHREGBI3-8 Washer GB93-8 1
4 910100300020 124£GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 1
5 911000600001 WEHEQC/T390-(11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021 TS Connecting pipe 1
7 910100300003  |4&4+GB5783-M5x12-8.8 Bolt GB5783-M5x12-8.8 1
8 910400500004 WENEGBI3-5 Washer GB93-5 1
9 910400100004 S HEGB97.1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003  |# EH4HP16x135 Axle ®16x135 1
11 910100300039  |#R1£GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
12 910400500007 |38 & HEGB93-10 Washer GB93-10 6
13 910400100007 S HEGB97.1-10-200HV Washer GB97.1-10-200HV 6
14 256811511004 BT R8RS Foot brake holder welding 1
15 940500100006 |25EdD16xP18x15-SF-1 Bushing ®16x®18x15-SF-1 2
16 256611511002 HIRIES Pedal weiding 1
17 255011520010  |42)h#n Damping pad 1
18 910600600015 | FFJ54GB91-2x20 Split pin GB91-2x20 1
19 255011520008  |iHZE Spring 1
20 911200100004 JRJB7940.1-M10x1 Grease nipple JB7940.1-M10x1 1
21 255011520013 | BAHR(I&RAR) Pedal (rubber) 1
22 910100100023  |18#¢GB5782-M8x45-8.8 Bolt GB5782-M8x45-8.8 1
23 910300100006  |4RF3GB6170-M8-10 Nut GB6170-M8-10 1




\ 30 3 24 940500100048 |EE5ED10xP12x8-SF-1 Bushing ®10x®12x8-SF-1 1
o 25 256811521022  |BEATEZR Rod clevis 1
s 26 910100300038  |18#GB5783-M10x35-8.8 Bolt GB5783-M10x35-8.8 2
27 910300100007  |4RFEGB6170-M10-10 NutGB6170-M10-10 2
28 256611511009 BHEITHINE Brake steel pipe welding 1
29 256611511010 ZEHEITHINE Brake steel pipe welding 1
30 256611511030 HIEhR Brake pump 1
31 256611521021 HEATF(50Q) Tappet 1
A 256611510005 BIHIThEBR Foot brake assembly 1 % 5%(1-6,28-29)
17
2521985010155+ ZE 51224 /Parking brake installation
FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark
1 910100300035 1242 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 WEENEGBI3-10 Spring washer GB93-10 2
3 910400100007 SEREGBI7.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 L Ea)) Backing plate (Parking brake) 1
5 XG1801542747  |HIcha Parking Brake Assembly 1
6 910400100005 S HEGB97.1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 WENEGCBI3-6 Spring washer GB93-6 4
8 910100300010 124 GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4
":‘“ /
B>
|
i H
[N
I
I
[
i
i
18
2566985010163% 5| E1Rk/Control Panel
FFSINO| REBISN 2% Name HE/QTY #ZYE/Remark
1 940400400001 H ok 3R A M6-t(2-4) Nut M6 6




2 256621511006 EMIFE(F) Cover assembly 1
3 910400200002 F#6 Washer GB97.1-6-200HV 4
4 941100100009 $F4TM6x12-8.8 Screw M6x12 6
5 256810021001 A& F(30Q) Instrument mask 1
6 255010020005 AT E Cover 1
7 255010020006 JG % Cover 1
8 256810021004 H kAT & Cover 1
9 256621511004 | ZHIF4(£) Cover assembly 1
19
256698501017%ﬂ§§&£%§ISteering device and installation
FBSINO 4RMBISN 2R Name HE/QTY &5 /Remark
1 255015010007 TBFA Adjustable handle 1
2 910600400011 [3g4EIFEHGB879.1-4x30 Elastic cylindrical pin GB879.1-4x30 1
3 255015020025 ZIRIBE Clamp handle insert 1
4 256615010002 HO)2s Steering gear 1
5 255015020019  |BiXsR Locking block 1
6 910300300006  |4RF3GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057  |1&4#GB5783-M12x70-8.8 Bolt GB5783-M12x70-8.8 1
8 255015010001 HOEE Steering column assembly 1
9 255015010003 Yal=k: Steering wheel 1
10 910600700014 FH3GB882-6x26x1.6 Pin shaft GB882-6x26x1.6 1
11 910600600005 | FFJ54GB91-1.6x10 Split pin GB91-1.6x10 1
12 255015020002 By Fixed seat 1
13 255015010005 BOIFIES Adjusting rod welding 1
14 255015020021  [@0RET Adjusting screw 1
| 15 911200100004 JRJB7940.1-M10x1 Oil cup JB7940.1-M10x1 1
| 16 940500200016 S5E(HB)P16xP18x16-SF-1 Composite sleeve (with shoulder) ® 16x ® 18x16-SF-1 2




17 255011510003  |#5E#®16x135 With trunnion ® 16x135 1
18 910400100005  |P#EGBY7.1-6-200HV Plain washer GB97.1-6-200HV 1
19 910400500005 |¥EHEGBI3-6 Spring washer GB93-6 1
20 910100300009  [1212GB5783-M6x12-8.8 Bolt GB5783-M6x12-8.8 1
N 21 910100300036 |08 GB5783-M10x25-8.8 Bolt GB5783-M10x25-8.8 4
'ﬂT'—ﬁoj ::zy 22 910400500007 | HEGBI3-10 Spring washer GB93-10 4
6 1"6 Jilr " 19?0 ~ 23 910400100007 3??‘:@?\897.1-10-200HV Plain washer'GBQ7.1-10-200HV 4
I.‘i@'\. 24 281215011004  |529128 Support welding 1
=
N
20
256698501018E5}F, & Z % /Installation of battery cover
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
1 256621011002 BERS Welding of box cover 1
2 940400100030 | =5345200N(D620) Air spring 200N(D620) 2
3 910300500004 | 42f3GB889.1-M8-10 Fixed plate 1
4 910300500006 | 123GB889.1-M12-10 Nut GB889.1-M12-10 1
5 255021010014 | 4iRGE12E Bearing GB9163-GE12E 2
6 255021010006 |s35128() Hinge bracket (right) 1
7 255021020043  |@eigis Bolt 2
8 255021010005 |s3g128(%) Hinge bracket (left) 1
9 255021020045 | pEiR Wire plate 2
10 255021020054  |igzesn Adjust the gasket 2
11 910400100006 | Z#EGBY7.1-8-200HV Washer GB97.1-8-200HV 4
12 910400500006 BENEFGCBI3-8 Spring washer GB93-8 4
13 910100300024 | 4242 GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
14 940400100031 S E500N(D620)-5 8l Air spring 500N(D620)- self locking 1
15 910300500003 | 42f3GB889.1-M6-10 Nut GB889.1-M6-10 2
16 255021020020 |45 The shake handshandle 1
17 910200500053 [42£]GB818-M6x20-4.8 Screw GB818-M6x20-4.8 2
18 255021020046 1RIPE @35 To protect the coil 1
19 910200400019 [¢2¢TGB70.3-M6x25-8.8 Screw GB70.3-M6x25-8.8 2
20 255021020068  |4)h Damping pad 2
21 255021020071  |igsesm g mm Adjust the gasket 2
22 255021010010 | Tmzs Head cover lock 1
23 910100300014 | 4242 GB5783-M6x35-8.8 Bolt GB5783 M6x35-8.8 2
24 255021020052 |gi=(mzan) Lock tongue 1
25 910400200005 | K#EGBY6.1-12-200HV Washer GB96.1-12-200HV 1
255037510002 | mxi5BF1-1BC(HRAE) Seat BF1-1BC (STD.) 1
26 255037510003 | griz(EHiE Al) Seat (comfort) 1 1#%%/Optional
255037510004 | meig(iiRRy) Seat (Vibration) 1 5 %¢/Optional




21

2566985010194 1522 % /Left side panel installation

FESINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark
1 212121520102  |{@NIR(BIE) Air hole 1
2 255021010015 |81 (%) Hook welding (left) 1
3 941100100009  |4R§IM6X12-8.8 Screw M6x12-4.8 7
4 256621011003 MIRIES (%) Side plate welding (left) 1
5 255021020062 |2 29(H5{IR) Fixing plate 1
6 281223021006 | ZIRIBIE Bolt 1
7 940400400002  |#REEIREBMB-(2-4) Nut M8-t(2-4) 2
8 251221022025  |EIHHIFO24xP13x20 The shake handshandle ®24xd13x20 1
9 910200300008  |9R$JGB70.2-M4x16-8.8 Screw GB70.2-M4x16-8.8 1
10 910300100003  |4RF3GB6170-M4-10 Nut GB6170-M4-10 1
11 940600100006 | 18x3(H3]) Magnetic Stee®18x3 1
12 910200400005  [9R$JGB70.3-M4x12-8.8 ScrewGB70.3-M4x12-8.8 1
22
2566985010205 iR Z % /Right side panel installation
FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark
1 281223021006 | ZiRiie Bolt 1
2 940400400002  |iRELEIREIMSB-1(2-4) Nut M8-t(2-4) 2
3 255021020062  |3220(51R) Fixing plate 1
4 256621011017 | UIRIES(E) Side plate welding (right) 1
5 212121520102  |BXAR(EIS) Air hole 1
6 941100100009  |§REIM6X12-8.8 Screw M6x12-4.8 7




7 255021010015 RS (%) Hook welding (left) 2
8 256621015001 | eBifa4RIES Position limiter 1
9 255021020059 EREF Star shaped handle 2
23
2566985010215 Itk 2 /Right side panel installation
FFSINO| IREBISN 2R Name ¥E/QTY &+ /Remark
1 256621011007  |gipsiRIEs Cover plate 1
2 256621020003 20 Fixing plate 1
3 910400100007 S HEGB97.1-10-200HV Washer GB97.1-10-200HV 4
4 910400500007  [@EHEGBI3-10 Spring washer GB93-10 4
5 910200200077 12£JGB70.1-M10x30-8.8 Screw GB70.1-M10x30-8.8 4




24

256698501022§th#RRZ2 % /Floor installation

FESINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark
1 256618020005 b A Floor mat 1
2 256618011002  |MBIE A (5) Floor welding (rear) 1
3 256618011001 [ HudRJIE & () Floor welding (front) 1
4 255018020010 iRt Rubber pad 6
5 941100100001 125 M8x12-8.8 Screw M8x12-8.8 4
6 256618021006 I 22 AR (50) Upper running board (50) 2
25
2566985010232 2% &2 /Frame assembly
EEDE) YREBISN 2R Name [ s=ary| &3%/Remark




1 256621511001 E0RE Frame welding 1

2 256621511004 ERES (L) Cover plate welding (left) 1

3 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783-M10x30-8.8 1

4 910400500007 WENEGBI3-10 Spring washer GB93-10 1

1011 9 13 5 910400200004 KHEGB96.1-10-200HV Large washer GB96.1-10-200HV 1
2N/ / 6 256621511009 RS Instrument frame welding 1
% 18 ‘9 7 940801500001 | M6-ETRIRE M6 bayonet nut 2
141516 17 | / 8 256621511006 EREE(E) Cover plate welding (right) 1
I 1] | 9 910400100005  |ZHEGB97.1-6-200HV Plain washer GB97.1-6-200HV 10
s/ 10 910400500005 |3 MEGBI3-6 Spring washer GB93-6 10
11 910200200035  [9R$JGB70.1-M6x16-8.8 Screw GB70.1-M6x16-8.8 10

12 256621521088 DERIR L R) Mounting plate (fuse box) 1

13 256621521086 LAECHREBAN) Trunking (oil pump motor) 1

14 505621020004 21 IAD15xP6x10 Cushion ® 15x ¢ 6x10 2

15 505621020005 REEHHDO8X19 Hinge shaft ® 8x19 2

16 910300500005 J25GB889.1-M10-10 Nut GB889.1-M10-10 2

17 256621511003 BNIES Right door welding 1

18 256621521080  |@Es222(MU4R) Fixed bracket (side panel) 1

19 256621521091 BEREGSZER Rear cover right bracket 1

20 256621521092 BERAZZR Rear cover left bracket 1

21 941100100009 12£TM6x12-8.8 Screw M6x12-8.8 2

26
2566985010243 TR424EH2/Top guard assembly
FB2INO| REBISN 2R Name H=/IQTY #Et/Remark

1 910400200005 KEBEGB96.1-12-200HV Big washer GB96.1-12-200HV 4

2 910400500008 WEENEGBI3-12 Spring washer GB93-12 8

3 910100300050 12/£GB5783-M12x30-8.8 Bolt GB5783 M12x30-8.8 8

10 [ 4 255022020003 [ KITZ4E The headlamp goes through the coil 2

8 5 910100300059 12/£GB5783-M12x80-8.8 Bolt GB5783 M12x80-8.8 2

1 y 1 6 910400100008 SZHEGB97.1-12-200HV The flat washer GB97.1-12-200 hv 4
S 7 255022020001 [fhirE—(REE) Protective cover | (special shaped tube) 1
« B 8 255022020004 | ERYTHLE Tail light out coil 2

9 256622011001 [#IZRIEE(5T) The top guard is welded together 1

10 255022020002  [fhirE — (REE) Protective cover Il (special shaped tube) 1




27

2566985010252 78 45 fic/Balance weight assembly

SINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark
1 910100100111 | i} GB5782-M30x160-8.8 Bolt GB5782-M30x160-8.8 2
2 910400500014 | #fi# £} GB93-30 Spring washer GB93-30 2
3 256623021007 | #4[E70x31x8 Washer 70x31x8 2
4 910601000002  |4ii4GB4329-5x105 Pin GB4329-5x105 2
5 251223021005  |#:3]#(BNS15) Traction Bolt (BNS15) 1
256623021004 |4 (45Q) Balance weight (45Q) 1 45Q
6 256623021002  |FE&EE(50Q) Balance weight (50Q) 1 50Q
256623021004 | F+{iij i (50H) Balance weight (50QL) 1 50QL
7 255023020002 it Decorative cover 2
8 256623021009 | it d i bR Transition cover plate 1
9 256022521057 | i a blind 2
10 255023020006 | iR (L E ) Adjusting pad (on counterweight) 2
11 941100100010  |#247M6X20-8.8 Screw M6X20-8.8 2




28

256698501026 58X ORIBL (ZEt) /Multi-channel directional valve operation (Double)

FBSINO| 4RHB/SN 2R Name HEB/QTY &ByF/Remark
, 256624511002 | S8IR(ZEY) Multiple valve (double) 1 MEIRA, 2 A I
256624512002 | 10 22 s g (22 e i ) Dual multiway valve 1 HLRIR
2 910100400006  |1R12GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007  [&#5EGB9I3-10 Spring washer GB93-10 8
4 910400100007 3@ GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001  [£4%@B4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011  [FFOI84GB9I1-2x12 Cotter pin GB91-2x12 4
7 252124520002  |729(1&4T) Support (stem) 1
8 910100300037 |42 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  [42F3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 HHEHHD16x168 With trunnion ®16x168 1
11 910400500005  [#&#EGB9I3-6 Spring washer GB93-6 1
12 910200200032  [42£7GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
12 1 1 9] 13 253524520010 | FHRER(EF) Handle ball (iift) 1
H 14 253524520009 | FHEER(ERY) Handle ball (tilt) 1
1 i . 15 256824510002 |[#RATIRS(EF) Joystick welding (lifting) 1
- 16 256824510003  IRYHIES (AR Joystick welding (tilt) 1
_2& ﬂ{ 17 940500100006 (S &5EP16xP18x15-SF-1 Composite set $16xP18x15-SF-1 4
; 18 256824520003 | T Connecting rod 2
19 910300100006  [42f3GB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 |2k Joint 2
21 253524520014 |2 2R(fTIEFTX) Bracket (travel switch) 2
22 255024520028 HHED29xD16x38 Shaft sleeve $®29xP16x38 2
29
256698501027 B R EIMIRL. (=BE) /Multi-way directional valve operation (Triple)
FB2INO| REBISN 2R Name H=/IQTY #Et/Remark
1 256625011002 | ZE8IRI(=FX) Multiple valve (triple) 1 @R, A I
256624512003 | =Bk B 1) (R Ik LR D) Triple multiway valve 1 BB RS

2 910100400006  [4R1£GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 [ EGB9I3-10 Spring washer GB93-10 8
16 13 17 A4 18 /15 4 910400100007  |ZZEGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001  [54%@B4.75x20-c1B Pin B4.75x20-c1B 6
é é 6 910600600011 [FO84GB91-2x12 Cotter pin GB91-2x12 6
8 9 7 7 252124520002 32 2R(1RIAT) Support (stem) 1
/ / / 8 910100300037  [4®12GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4




9 910300100007  [42F3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009  |#E4HP16x168 With trunnion $16x168 1
11 910400500005 |35 EGBI3-6 Spring washer GB93-6 1
12 910200200032 [42£7GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FHRIRGEET) Handle ball (lift) 1
14 253524520009 | FAEIR(GRY) Handle ball (tilt) 1
15 253525020002 FRIR(EE1) Handle ball (belonging to 1) 1
16 256824510002 |#RAUFIRE(E2F) Joystick welding (lifting) 1
17 256824510003 | iRYFIRS (IR Joystick welding (tilt) 1
18 256825010004  |BITIES(BE1) Joystick welding (tool ) 1
19 940500100006 (S &EP16xP18x15-SF-1 Composite setd16xP18x15-SF-1 6
20 256824520003 AT Connecting rod 3
21 910300100006  |482IGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 |23k Joint 3
23 253524520014 | 22R(fTH2TTX) Bracket (travel switch) 3
24 251223520033  |f2:K (85) 8-M20x1. 5-M16x1. 5-24° Joint 8-M20x1. 5-M16x1. 5-24° 2 J71255023520033-60°
25 255024520028 HHED29xD16x38 Shaft sleeve ®16xP29x38 1

30
2566985010285 IR ERIBL (LUBX) /Multi-way directional valve operation (Four-way)
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
1 256625511002 | SZR8IR(FUEX) Multiway valve (quadruple) 1 M, A2 A I
256624512004 | UKL B IR (RikHREIRD Quadruple multiway valve 1 RS
2 910100400006  [42412GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007  |3@EREGBI3-10 Spring washer GB93-10 8
4 910400100007  [Z#@EGB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 | §4%MB4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 |FFI54GB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 |5 29(1&4T) Support (stem) 1
8 910100300037 |42 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  |482F3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 | EiHd16x168 With trunnion ®16x168 1
11 910400500005 | ZEHEGB93-6 Spring washer GB93-6 1
12 910200200032  [42£7GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FHRIRGEF) Handle ball (lift) 1
14 253524520009 | FARER(IGRY) Handle ball (tilt) 1
15 253525020002  |FEIR(EBET) Handle ball (belonging to I ) 1
16 253525520002 FHRIR(ER2) Handball (belonging to 2) 1
17 256824510002 RIS (E2F) Joystick welding (lifting) 1
18 256824510003 |i2HFIES (IR Joystick welding (tilt) 1
19 256825010004  |#RIFIERS(BAT) Joystick welding (tool 1) 1
20 256825510005  |1#MFIES(EE2) Joystick welding (kit 11) 1
21 940500100006  [Z&EPD16xD18x15-SF-1 Composite set ®16xd18x15-SF-1 8




22 256824520003 YEEAT Connecting rod 4

23 910300100006 |9RE3GB6170-M8-10 Nut GB6170 M8-10 4

24 255025020003 |2k Joint 4

25 253524520014 |2 20(TI2FF%) Bracket (travel switch) 4

26 251223520033 |2k (59) 8-M20x1. 5-M16x1. 5-24° Joint 8-M20x1.5-M16x1.5-24° 2 J51255023520033-60°

31
256698501029;&E A Z/Hydraulic system
FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark

1 251223520034 |31 (£9)8-2xM16x1.5-24° Connector (straight)8-2xM16x1.5-24° 6

2 256623529608 | RIEEEAL(90°)10-L3350-1SC-24° Hydraulic Line Assembly (90°)10-L3350-1SC-24° 1

3 256623529607 | RIEESEAE(90°)10-L3650-1SC-24° Hydraulic Line Assembly (90°)10-L3650-1SC-24° 1

4 256623529606 | RIEEEAL(90°)10-L650-1SC-24° Hydraulic Line Assembly (90°)10-L650-1SC-24° 2

5 256623529605 | iRIEEEFR(90°)10-L570-1SC-24° Hydraulic Line Assembly (90°)10-L570-1SC-24° 1

6 256523521002 | BEK(BIEZS)11-M16x1.5-0 Connector (Locking bend)11-M16x1.5-0 1

7 256623521015 |31 (E9)15-2xM27x1.5-24° Connector (straight)15-2xM27x1.5-24° 1

8 251223520033 [$#£3L(E5)8-M20x1.5-M16x1.5-24° Connector (straight)8-M20x1.5-M16x1.5-24° 1

9 282323520008 3L (BIESS)10-M20x1.5-M16x1.5-24° Connector (locking bend)10-M20x1.5-M16x1.5-24° 3

10 255023510008 | BEK(BIFES)11-M20x1.5-0 Connector (Locking bend)11-M20x1.5-0 1

11 251223510003 |31 (BiFEES)6-G1/4-M14x1.5-24° Connector (locking bend)6-G1/4-M14x1.5-24° 2

12 900200401001 | GIHANE23%5 Oil return hose 23x5 4400 MM
13 256623529601 | REESEAE(90°)10-L1320-1SC-24° Hydraulic Pipe Assembly (90°)10-L1320-1SC-24° 1

14 256623529603 | RIEEEAL(90°)8-L1320-1SC-24° Hydraulic Line Assembly (90°)8-L1320-1SC-24° 1

15 256623529604 | RIEEEAE(90°)10-L700-1SC-24° Hydraulic Pipe Assembly (90°)10-L700-1SC-24° 1

16 911000600003 | IZFEQC/T390-(22-26) Throat clamp QC/T390-(22-26) 2

17 256623529610 ZRIRHNEIRS Multiway valve inlet pipe welding 1

18 256623529609 | RIEEERL(90°)18-L450-25C-24° Hydraulic Line Assembly (90°)18-L450-2SC-24° 1

19 272523520003 RE (FH) Rubber hose (oil suction) 1

20 911000600006 | i@#QC/T390-(40-45) Throat clamp QC/T390-(40-45) 2

21 256523512006 W R (213-30cc) Gear pump (Shimazu 13-30cc) 1

22 256623529602 | RIEEERL(E)18-L550-2SC-24° Hydraulic Line Assembly (Straight)18-L550-2SC-24° 1

23 252123520010 RE(C)H) Hose (oil return) 2

24 252123510011 TENERE Transition steel pipe welding 3

25 256623521020 [#3L(=38)7-3xM16x1.5-24° Connector (tee)7-3xM16x1.5-24° 2

26 256523520030 | B (HiEE)12-M27x1.5-M22x1.5-24° Connector (locking bend)12-M27x1.5-M22x1.5-24° 1

27 911000600004 | IR#QC/T390-(34-38) Throat clamp QC/T390-(34-38) 4

28 900200401003 | GIHARE35%5 Oil return hose 35x5 2300 MM
29 256623521013 RE2(01A) Hose 2(oil return) 1

30 255023510005 B (FE[6)Z5)25-G1-032 Connector (steering bend)25-G1-$32 1

31 256544029003 |$£5L12--M27x2-M27x1.5-24° Connector 12--M27x2-M27x1.5-24° 1

32 253623521013 | Bl (BES)6-M12x1.5-M14x1.5-24° Connector (locking bend)6-M12x1.5-M14x1.5-24° 1




256698501029;RE A 4 /Hydraulic system

BSINO| 4RHB/SN 2R Name HEB/QTY &ByF/Remark

33 256524512001 | %24 ThEER 1
34 256523520036 | Bk (HIEE)17-M30x2-M27x1.5-24° 2
35 256523521002 | #:3k (BlUE 25)11-M16x1.5-0 1
36 256623529611 |RIEEEAL(135°)18-L660-2SC-24° (15 RLLEHHF) 1
37 256623529612 | RIEESEAR(135°)18-L1000-2SC-24° (RE4RLLBHH) 1

AL /,ﬁ/w;u,.f"” Va

\\\ A/ J

N ‘/@’ /

& I AN

256698501 029ﬁ5§ﬁ/Hyd raulic system

FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark







256698501030 5 /Fork

FBSINO| 4REDISN 2R Name HE/QTY &ZE/Remark
940100100111 |4 M AR5 150x55x1070 Fork 150x55x1070 2 50QL
940100100112 |i:4m I ARUFE W 150x55x1220 Fork 150x55x1220 2 50QL
940100100113 |4 M AR 150x55x1370 Fork 150x55x1370 2 50QL
940100100114 |40 11 ARUFE W 150x55x1520 Fork 150x55x1520 2 50QL
940100100115 |4 ARV 150x55x1670 Fork 150x55x1670 2 50QL

A 940100100116 |#=4A 11 AR £5 W 150x55x1820 Fork 150x55x1820 2 50QL
940100100117 |4 AR 150x55x1970 Fork 150x55x1970 2 50QL
940100100118 | 143 I ARU#E W 150x55x2200 Fork 150x55x2200 2 50QL
940100100125 |43 11 ABIES Y 150x55x1200 Fork 150x55x1200 2 50QL
940100100134 |53 11 AR W 150x55x1150 Fork 150x55x1150 2 50QL
940100100209 |53 ARISE W 150x55x2440 Fork 150x55x2440 2 50QL
940100100126 [#E43IAT Y 150x55x1070(3ALRY) Fork 150x55x1070 2
940100100127  [#E49 AR £ 150x55x1220(BALRY) Fork 150x55x1220 2
940100100128 [#E43IAT Y 150x55x1370(3ALRY) Fork 150x55x1370 2
940100100129 [#E49 AR £ 150x55x1520(BALRY) Fork 150x55x1520 2

A 940100100130 [#E43 AT Y 150x55x1670(3ALRY) Fork 150x55x1670 2
940100100131 |34 AR £ 150x55x1820(3ALRY) Fork 150x55x1820 2
940100100132 [#E4 AT Y 150x55x1970(3ALRY) Fork 150x55x1970 2
940100100133 [#E49 AR £ 150x55x2200(3ALRY) Fork 150x55x2200 2
940100100127 |34 I AU ER ¥ 150x55x1150(BALH) Fork 150x55x1150 2

1 A S Fork body 2

2 253098514101  [1244ea50 Lift pin assembly 2

33
25669850103 {ARMEL/Tilt cylinder
'?:2 REB/ISN 2R Name ¥ B/QTY #Z)F/Remark
256520510001 | SBEL(TL)PIOxP45x121(6/10) Qil cylinder(TL)®90xP45x121(6/10) 1

A 256520510002 |31l (TL)®90xP45x90(6/6) Qil cylinder(TL)P9I0xP45x90(6/6) 1
256520510003 |JilifiL(TL)P90xP45x68(3/6) Qil cylinder(TL)®90xP45x68(3/6) 1
256520510004  |3HFT(RL)DIOXP45x121(6/10) Qil cylinder(RL)P9I0xP45x121(6/10) 1

B 256520510005 | 3iifir (RL)®90xP45x90(6/6) Qil cylinder(RL)®9I0xP45x90(6/6) 1




256520510006 L (RL)D90xD45x68(3/6) Oil cylinder(RL)P90x$45x68(3/6) 1
2 A BElRNETHEM10 Grease mouth M10 1
3 A DH28x36x4.5x6 DH28x36x4.5x6 1
4 A SOE Guide sleeve 1
5 A NE D 28x32x15 Bearing 28x32x15 1
6 A DH28x36x6 DH28x36x6 1
7 A BYF28x38x3 Baffle 28x38x3 1
8 A FLEE47 Circlip 47 1
9 A OFUEd60x3.55 O seal ring d60x3.55 1
10 A JEET Piston body assembly 1
11 A SERE Washer 1
12 A BERE Washer 1
o s 13 A IRET Screws 1
| ! 14 A K DHR30ES Bearing GE30ES 1
1 ] 15 A 8 Circlip 1
16 A 31, A50x60x6 Hole with 50x60x6 1
17 A 2 PR55x60x10 Support ring 55x60x10 1
18 A 31, A50x60x6 Hole with 50x60x6 1
19 A fE Cylinder liner 1
20 A N4 30x34x38 Bearing 30x34x38 1

C 256598510005 B (MAHED) Seal kits (tlited cylinder) 1 B353\6\9\16\17\18

34
256698501032[]22 (¥ J2R) /Gantry (Standard gantry)

FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
256544014001 RFEERLH1634-71 Lifting chain LH1634-71 2 H=2500
256544014002 FFHEESRLH1634-75 Lifting chain LH1634-75 2 H=2700
256544014003 R LH1634-81 Lifting chain LH1634-81 2 H=3000
256544014013 FFHEESRLH1634-85 Lifting chain LH1634-85 2 H=3300
256544014005 RFEERLH1634-91 Lifting chain LH1634-91 2 H=3500
256544014006 FFHEESRLH1634-93 Lifting chain LH1634-93 2 H=3600

A 256544014007 TR LH1634-95 Lifting chain LH1634-95 2 H=3700
256544014008 FFHEESRLH1634-103 Lifting chain LH1634-103 2 H=4000
256544014009 RFEERLH1634-113 Lifting chain LH1634-113 2 H=4500
256544014010 FEFEERLH1634-117 Lifting chain LH1634-117 2 H=4700
256544014011 RFEERLH1634-123 Lifting chain LH1634-123 2 H=5000
256544014012 FFHEERLH1634-145 Lifting chain LH1634-145 2 H=6000
256144014011 TR LH1634-133 Lifting chain LH1634-133 2 H=5500

1 256844520001 |{MiREEP87-CD=55 (ffi-L») Side roller ®87-CD=55 (eccentric) 2

2 910400500008 | HEGBY3-12 Spring washer GB93-12 10

3 910400100008 S HAEGB97.1-12-200HV Washer GB97.1-12-200HV 8

4 910100300052 1212 GB5783-M12x40-8.8 Bolt GB5783 M12x40-8.8 4

5 256544020003 BED20xP13x7 Ring ®20x®13x7 4

6 256544020701 HED20xD13x0.5 Ring ®20x®13x0.5 4

7 910100400035 1242 GB5786-M20x1.5x60-8.8 Bolt GB5786-M20x1.5x60-8.8 2




8 256544020710 HED40xD21x0.8 Ring ®40x®21x0.8 2
9 910300200007 1REBGB6171-M22x1.5-10 Nuts GB6171-M22x1.5-10 4
10 256544020705 FESRIBIEM22x1.5x149 Chain bolts M22x1.5x149 1
11 910600600026 Fs4GB91-3.2x20 Pin GB91-3.2x20 2
12 910900400015 R eEGB6074-LH1634 Plate chain GB6074-LH1634 1
13 256544020706 4B P9.5x38 Pin ©9.5x38 2
14 256544020707 FERIBIEM22x1.5x214 Chain bolts M22x1.5x214 1
15 910600600023 Fs4GB91-3x40 Pin GB91-3x40 2
16 910100400013 1242GB5786-M12x1.25x45-8.8 Bolt GB5786-M12x1.25x45-8.8 2
17 940200100004 FRED123xD50x34 Main wheel ®123x$50x34 4
18 910401300024  |#BFE3® M 25EGB894.1-50 Elastic retaining ring GB894.1-50 for shaft 4
35
256698501032] 132 (¥r/Ei12R) /Gantry (Standard gantry)
4RED/ISN 2R Name HE/QTY &ZE/Remark
255044020131 | #4x Shim Plate 2
255044020134 YR £=0. 2 Adjusting pad t=0.2 4
255044020133 PR 1=0. 5 Adjusting pad t=0.5 4
255044020132 R £=0. 8 Adjusting pad t=0.8 4
910400500007 I E GBI3-10 Washer GB93-10 4
910400100007 |44/ GB97.1-10-200HV Washer GB97. 1-10-200HV 2
910100300035 12 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
256544010002 |7 H-4940x70 Axle ©40x70 2
940200500006 HEFC 4 K 782311-0135xP55X34 Chain wheel bearing 782311-0135x(®55X34 1
910401300026 il FH 3 1414161 GB894.1-55 Circlip GB894.1-55 1
256544011001 A1 144(2500) Outer mast 2500 1
256544011002 A1 148(2700) Outer mast 2700 1
256544011003 41144(3000) Outer mast 3000 1
256544011004 A1 142(3300) Outer mast 3300 1
256544011005 A1 144(3500) Outer mast 3500 1
256544011006 41 11%2(3600) Outer mast 3600 1
256544011007 A1 144(3700) Outer mast 3700 1
256544011008 A1 7148(4000) Outer mast 4000 1
256544011009 A1 144(4500) Outer mast 4500 1
256544011010 SM15E(4700) Outer mast 4700 1
256544011011 41 144(5000) Outer mast 5000 1
256544011013 SM15E(5500) Outer mast 5500 1
256544011012 41144(6000) Outer mast 6000 1
256544012001 41 7%2(2500) Inner mast 2500 1
256544012002 N 1142(2700) Inner mast 2700 1
256544012003 P41 7%2(3000) Inner mast 3000 1
28 256544012004 M171%4(3300) Inner mast 3300 1
256544012005 41 7%2(3500) Inner mast 3500 1
256544012006 M 171%4(3600) Inner mast 3600 1
256544012007 41 7%2(3700) Inner mast 3700 1
256544012008 N 171%4(4000) Inner mast 4000 1
36

256698501032[ ]2 (#r)EiTJZR) /Gantry (Standard gantry)




FESINO| 4RIBISN 27 Name X ®|/QTY #ZYE/Remark
256544012009 14 1742(4500) Inner mast 4500 1
256544012010 P 1714(4700) Inner mast 4700 1

28 256544012011 4 1742(5000) Inner mast 5000 1
256544012013 P 17142(5500) Inner mast 5500 1
256544012012 14 1742(6000) Inner mast 6000 1

29 256544010001 5 HiP40x112 With trunnion ® 40x112 2

30 911200100004 SFRIB7940.1-M10x1 Oil cup JB7940.1-M10x1 2

31 256544020009 HEL Bearing bush 2

32 256544020007 IEEES Haval cover 2

33 910100300088  |1&4$GB5783-M20x100-8.8 Bolt GB5783-M20x100-8.8 4

34 910400500012 WE NEGBI3-20 Spring washer GB93-20 4

35 256544020008  |UFEIR1E D88 U-bolt ® eighty-eight 2

36 910300200002  [9RFGB6171-M10x1.25-10 Nut GB6171-M10x1.25-10 2

37 256544020004 BRE Rubber sleeve 2

38 256544020005  |@EEEECHEIINE) Fixed seat (cylinder ring seat) 2

39 256544020006 | EP20xP13x13 Washer ® 20x ® 13x13 4

40 910100100048  |1&4$GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 4

41 940200200001 MEFP67-CD=65 Side roller ® 67-CD=65 2

42 910100300041 124£GB5783-M10x50-8.8 Bolt GB5783-M10x50-8.8 2

43 910300100007  |4RFGB6170-M10-10 Nut GB6170-M10-10 2

36
2566985010335 Y22 (#mtE[J4R) /Fork rack (Standard gantry)

FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark
1 256538011001 RV E(ZRITE) Fork frame welding (secondary standard) 1
2 940200200001 MR P67-CD=65 Side roller ® 67-CD=65 2
3 256544020701 HEG20xP13x0.5 Washer ® 20x ® 13x0.5 4
4 910400500008 |8 HEGBI3-12 Spring washer GB93-12 4
5 910400100008  |SF#AEGB97.1-12-200HV Plain washer GB97.1-12-200HV 4
6 910100300052  |§R1£GB5783-M12x40-8.8 Bolt GB5783-M12x40-8.8 4
7 256544020003 | ED20xP13x7 Washer ® 20x ® 13x7 8
8 910401300024 A4 RSB GB894.1-50 Circlip for shaft GB894.1-50 6
9 940200100036 | ER%D123.5xP50x34 Main roller ® 123.5x ® 50x34 4
10 940200100002 | = R%d102xP35x25.5 Main roller ® 102x ® 35x25.5 2
11 910400100010 S HEGB97.1-16-200HV Plain washer GB97.1-16-200HV 4
12 910400500010 WENEFGCBI3-16 Spring washer GB93-16 4
13 910100100072 1242 GB5782-M16x60-8.8 Bolt GB5782-M16x60-8.8 4
14 263044020040  [{R%C$HP35x51 Side roller shaft ® 35x51 2




131 M

[ lF i e T 15 256538020701 | M@ ®80xP30x0.5 Washer ® 80x ® 30x0.5 2
‘1 - .'“Eﬁ’ ‘ \y 41 16 256540511001 | $4£522125(1380x1130) Welding of retaining rack (1380x1130) 1
17 910400100008  |F#AEGBY7.1-12-200HV Plain washer GB97.1-12-200HV 4
s L 18 910400500008  |#EEHEGBI3-12 Spring washer GB93-12 4
R0 19 910100300050  |48#2GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
37
2566985010342 FE1 (FrE13R) /Lifting pipeline (Standard gantry)
FFSINO| IREBISN 2R Name ¥E/QTY &+ /Remark
1 255044020043  [£5513 Clamp 13 4
1 t% 2 900200301004  |[PEZAE®G10xD13 PE hose ® 10x @ thirteen 1
g‘; é 3 921600400001 |, 54x250 Ties 4x250 4
/ J‘ 4 255044020042  [[EiR Platen 4
1 5 255044020118 ER(=1®) Connector (tee) 1
6 921600400003 |34 (%5$0)P-N156-00646 Tie (buckle) P-N156-00646 2
2 E\ 7 257044529001  |#3L16-2xM27x1.5-24° Fitting 16-2xM27x1.5-24° 1
8 256644029601  |REEEAK(E)18-L375-28C-24° Hydraulic Hose Assembly (straight) 18-L375-25C-24° 1
3 9 256644029600 |RIEE SRR (45°)18-L800-2SC-24°H1NZ2H1R Hydraulic hose assembly (45°) 18-L800-2SC-24 ° with wire 1
10 910800100040  |OFEE-H)24x2.4 O-ring - outer 24x2.4 1
11 256544029007  |PRIEE=1E Three-way of speed limit valve 1
- 12 256544019002  |PRIEERE Speed limiting valve 1




38

2566985010352 FHHHL (#x)EI7142) /Lifting cylinder (Standard gantry)

FBSINO| 4RHB/SN 2R Name HEB/QTY &5 /Remark

256544016001 SAFID70xD50x1245 Lifting cylinder ®70x®50x1245 2 H=2500

256544016002 SHELP70xP50x1345 Lifting cylinder ®70x$50x1345 2 H=2700

256544016003  |;@EFID70xD50x1495 Lifting cylinder ®70x®»50x1495 2 H=3000

256544016004 SHELP70xP50x1645 Lifting cylinder ®70x$50x1645 2 H=3300

256544016005  |;@EID70xD50x1745 Lifting cylinder ®70x®50x1745 2 H=3500

256544016006 SHELP70xP50x1795 Lifting cylinder ®70x$50x1795 2 H=3600

A 256544016007  |;@EFID70xD50x1845 Lifting cylinder ®70x®50x1845 2 H=3700

256544016008 SHELP70xP50x1995 Lifting cylinder ®70x$50x1995 2 H=4000

256544016009  |;BFID70xD50x2245 Lifting cylinder ®70x®50x2245 2 H=4500

256544016010 SHELP70xP50x2345 Lifting cylinder ®70x$50x2345 2 H=4700

256544016011 SAFID70xD50x2495 Lifting cylinder ®70x®50x2495 2 H=5000

256544016012 SHELP70xP50x2995 Lifting cylinder ®70x$50x2995 2 H=6000

256544016013  [;HEIP70xP50x2745 Lifting cylinder ®70x®50x2745 2 H=5500
1 A =220 /0 DKB 50x62x7/10 Dust Ring DKB 50 x 62 x 7/10 1
2 A 4 D2 50x60%6 Shaft seal D 250 x 60 x 6 1
3 A SaE Guide sleeve 1
4 A S Cylinder head 1
B 5 A OJUIRRZ £ 80%3.55 O-ring 80x3.55 1
6 A NEFH SF-1/@55x@050%27 Steel back bearing SF-1/@55x@50%27 1
7 A FHE ik R EIRE] M8x8 Slotted set screws with flat end M8x8 1
=] 8 A el B @6x3 Nylon Mat @6x3 1
9 A SHEMT Piston rod 1
= 10 A OZIREHE (7 50X2) O-ring (50X2) 1
11 A BRERE Adjustment set 2
=) 12 A IBARNLLESE 934x02 Steel wire collar for shaft @34x@2 1
13 A BEE Piston 1
—_— 10 14 A 3L EIR D 70%x25%2.5 Support rings for holes D 70x25x2.5 1
15 A BZhE Buffer Sleeve 1
=16 16 A 33 0SI70%60x6 Hole seal OSI70x60x6 1
17 A FSE 960xD70%3 Retaining ring @60x@70x3 1
18 A AR Block assembly 1

39
2566985010352 FHEL (An)EEIT142) /Lifting cylinder (Standard gantry)
FB2INO| REBISN 2R Name H=/IQTY #Et/Remark
19 A N4 P4ED27%D2.5 Steel wire retaining ring @27x@2.5 1
20 A WED17.3x02.3x48.5 Spring @17.3x@2.3x48.5 1
21 A B 10x25 Pin 10x25 1
22 A IRI5@23%31753,0 5.2 The valve core 223 x 31 six-hole 85.2 1
B 256598510006 | i{HBIBE)(EEFHEL) Seal kits 1 £1$1.2.5.10.16




&

B
=1
= 1
] 19 =-—5
/20
&y T
%‘“-722 16
40
256698501 036%@%%%&%& (#rEEIT)4R) /Side shifter and pipeline installation (Standard gantry)
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
256627529601 10-1.3300-15C-24° Hydraulic Tube Assembly (Straight) 10-L3300-1SC-24° 2 H=2500
256627529602 10-1.3510-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3510-1SC-24° 2 H=2700
256627529603 |y R4 sk (D 10-13800-1SC-24° Hydraulic Hose Assembly (straight) 10-L3800-1SC-24° 2 H=3000
256627529604 [k R A& (B 10-14110-1SC-24° Hydraulic Hose Assembly (straight) 10-L4110-1SC-24° 2 H=3300
256627529605 |y 4T Mk (D 10-14300-1SC-24° Hydraulic Hose Assembly (Straight) 10-L4300-1SC-24° 2 H=3500
256627529606  [jiEE A& (ED 10-1.4400-1SC-24° Hydraulic Tube Assembly (Straight) 10-L4400-1SC-24° 2 H=3600
1 256627529607  |yiEAG AR (B 10-L4500-1SC-24° Hydraulic Tube Assembly (Straight) 10-L4500-1SC-24° 2 H=3700
256627529608 [y Ak (B 10-14900-1SC-24° Hydraulic Hose Assembly (Straight) 10-L4900-1SC-24° 2 H=4000
256627529609  |yiEAS AR (B 10-L5400-1SC-24° Hydraulic Tube Assembly (Straight) 10-L5400-1SC-24° 2 H=4500
256627529610 [y % A& (B 10-15600-1SC-24° Hydraulic Hose Assembly (straight) 10-L5600-1SC-24° 2 H=4700
256627529611 |y i (B) 10-L5900-1SC-24° Hydraulic Tube Assembly (Straight) 10-L5900-1SC-24° 2 H=5000
256627529612 [l E A& (E) 10-16400-1SC-24° Hydraulic Tube Assembly (Straight) 10-L6400-1SC-24° 2 H=5500
256627529613  |yiEis s (B 10-L7000-1SC-24° Hydraulic Hose Assembly (Straight) 10-L7000-1SC-24° 2 H=6000
2 251230520010  |BEL(BES)8-2xM16x1.5-24° Fitting (Locking Bend) 8-2xM16x1.5-24° 2
3 910100300020  |i&#GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 2
4 910400500006 | HEGBI3-8 Spring washer GB93-8 6
5 910400100006  |Z#A@EGB97.1-8-200HV Plain washer GB97.1-8-200HV 4
6 910200200055  |$8£]JGB70.1-M8x16-8.8 Screw GB70.1-M8x16-8.8 2
7 256527520001 |22 (5) Bracket (right) 1
8 272042510001 MIF5 28 = BR(BX ) Side shifter assembly (linkage) 1
9 910800100042 O JE-4p13.6x2.4 O-ring - inner 13.6x2.4 2
10 256539529601  |¥ERE ELK (90° ) 10-L400-1SC-24° -0° Hydraulic Hose Assembly (90°) 10-L400-1SC-24°-0° 2




11 910200200062 1R¥]1GB70.1-M8x45-8.8 Screw GB70.1-M8x45-8.8 2

12 255028520035 LREIR(BEK) Mounting plate (pipe clamp) 2

13 255028520034 |REBBETHR Rubber hose fixing block 4

14 910100100054 1242 GB5782-M12x80-8.8 Bolt GB5782-M12x80-8.8 2

15 910400500008 [#EHNEGBI3-12 Spring washer GB93-12 2

16 910400100008 S HEGB9I7.1-12-200HV Plain washer GB97.1-12-200HV 2

17 255030520022 FHED20xD13x56 Bushing ® 20x ® 13x56 1

18 255030520021 BED110x27 (848) Pulley ® 110x27 (single slot) 2

41
256698501037] 122 (—R=EI (0l 12) /Gantry (Two-stage full-free gantry)
FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark

1 910100400035 1242 GB5786-M20x1.5x60-8.8 Bolt GB5786-M20x1.5x60-8.8 2

2 910400500012 SHEHEGBI3-20 Spring washer GB93-20 4
256544020710 FED40xD21x0.8 Washer ®40x®21x0.8 2

3 256544020711 FED40xD21x0.5 Washer ®40x$21x0.5 2
256544020712 BB DP40xP21x0.2 Washer ®40x®21x0.2 2

4 910100300071 124 GB5783-M16x45-8.8 Bolt GB5783-M16x45-8.8 4

5 910400500010 BENEGBI3-16 Spring washer GB93-16 4

6 256544520001 PYIR(5ER) Chain plate 1

7 256544520002 FEEO R Sprocket seat 1

8 910100400013 1242 GB5786-M12x1.25x45-8.8 Bolt GB5786-M12x1.25x45-8.8 2

9 910400500008 |8 EFEHEGBI3-12 Spring washer GB93-12 10

10 910400100008 S HEGB97.1-12-200HV Plain washers GB97.1-12-200HV 8

11 910100400010 1242 GB5786-M12x1.25x30-8.8 Bolt GB5786-M12x1.25x30-8.8 1

12 910400500007 BEHEGBI3-10 Spring washer GB93-10 12

13 910400100007 S HEGB97.1-10-200HV Plain washers GB97.1-10-200HV 12

14 910100300035 1242 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4

15 256544010002 T Eid40x70 Axle ©40x70 2

16 256544010001 T HiHP40x112 Axle ®40x112 2
256543512001 A 12RIEE(2500) Inner mast(2500) 1 H=2500
256543512002 RI1ZIEE(2700) Inner mast(2700) 1 H=2700
256543512003 1218 E(3000) Inner mast(3000) 1 H=3000

17 256543512004 M11Z2IEE(3300) Inner mast(3300) 1 H=3300
256543512005 128 E(3500) Inner mast(3500) 1 H=3500
256543512006 M11Z2IEE(3600) Inner mast(3600) 1 H=3600
256543512007 H1ZRIEE(3700) Inner mast(3700) 1 H=3700
256543512008 A28 (4000) Inner mast(4000) 1 H=4000
256543511001 ANTIZIRE(2500) Outer mast(2500) 1 H=2500
256543511002 ANTIZRIRE(2700) Outer mast(2700) 1 H=2700

18 256543511003 ANTIZIRE(3000) Outer mast(3000) 1 H=3000
256543511004 ANTIZ2IRE(3300) Outer mast(3300) 1 H=3300
256543511005 ANTIZRIRE(3500) Outer mast(3500) 1 H=3500

42
256698501037 ]2 (ZRELBEMHIIZE) /Gantry (Two-stage full-free gantry)
FFSINO| REBISN 2% Name HE/QTY #ZYE/Remark

256543511006 INTIZRIEE(3600) Outer mast(3600) 1 H=3600




18 256543511007 | 9h)2245(3700) Outer mast(3700) 1 H=3700
256543511008 ANTIZIRE(4000) Outer mast(4000) 1 H=4000

19 256844520001 MRELP87-CD=55 ({@Ll)) Side roller ®87-CD=55 (eccentric) 2

20 910100300052 1212 GB5783-M12x40-8.8 Bolt GB5783-M12x40-8.8 4

21 256544020003 HED20xD13x7 Washer ®20xd13x7 4

22 256544020701 BED20xP13x0.5 Washer ®20x®13x0.5 4
256544020702 HED20xD13x1 Washer ®20x®13x1 4

23 911200100004 SHRIB7940.1-M10x1 Oil Cup JB7940.1-M10x1 2

24 910100200021 124£GB5785-M20x1.5x100-8.8 Bolt GB5785-M20x1.5x100-8.8 2

25 910400500012 SHEHEGBI93-20 Spring washers GB93-20 4

26 256544020007 I=5EES Haverguy 2

27 256544020009 R, Bearing bush 2

28 940200100004 FRHLD123xP50x34 Main wheel ®123x®50x34 4

29 910401300024 AR I RSB GB894.1-50 Elastic retaining ring GB894.1-50 for shaft 4

30 255044020131 | #3R Shim Plate 2

31 255044020133 BEHHt=0.5 Adjusting gasket t = 0.5 4

32 256544020006 BED20xP13x13 ring ®20x®13x7 4

33 910100100048 1212 GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 4

34 940200200001 MR%P67-CD=65 Side roller ®67-CD=65 2

35 256544020008 Up 1212088 U-bolt ©88 2

36 910300200002 $R2HGB6171-M10x1.25-10 Nuts GB6171-M10X1.25-10 2

37 910100300055 1R+ GB5783-M12x55-8.8 Bolt GB5783-M12x55-8.8 2

38 910300100008 $2HGB6170-M12-10 Nuts GB6170-M12-10 2

39 256544020004 BRE Rubber sleeve 2

40 256544020005 | @52 EECHELIREE) Fixed seat (cylinder ring seat) 2

41 940200500006 | §E405M/5(782311-0135xP55x34 Sprocket bearings 782311-9135xd55x34 2

42 910300200007 12HGB6171-M22x1.5-10 Nuts GB6171-M22x1.5-10 4

43 256544020705 FESRIBIEM22x1.5x149 Chain bolts M22x1.5x149 1

44 910600600026 FOGB91-3.2x20 Pin GB91-3.2x20 2

45 A RINGEGB6074-LH1634 Plate chain GB6074-LH1634 1

43
256698501037 ]2 (:gﬁgg BIJZ) /Gantry (Two-stage full-free gantry)
FBSINO 4RMBISN 2R Name HE/QTY &5 /Remark

46 256544020706 44 P9.5x38 Pin ©9.5x38 2

47 256544020707 FESRIRFEM22x1.5x214 Chain bolts M22x1.5x214 1

48 910600600023 FFI$4GB91-3x40 Pin GB91-3.2x40 2
256543515001 FFHEESRLH1634-53 Lifting chain LH1634-53 2 H=2500
256544515003 RFEERLH1634-57 Lifting chain LH1634-57 2 H=2700
256544515004 FFHEESRLH1634-59 Lifting chain LH1634-59 2 H=3000

A 256543515002 FTHEERLH1634-61 Lifting chain LH1634-61 2 H=3300
256543515003 FFEESRLH1634-65 Lifting chain LH1634-65 2 H=3500/3600
256544515006 R LH1634-67 Lifting chain LH1634-67 2 H=3700
256544515007 FFHEESRLH1634-69 Lifting chain LH1634-69 2 H=4000




44

2566985010385 W22 (:gﬁggmngg) IFork rack (Two-stage full-free gantry)

FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark
1 256538012001 BNZRES(ZREEMH) Fork frame welding (secondary full freedom) 1
2 940200200001 MR%P67-CD=65 Side roller ® 67-CD=65 2
3 256544020701 FED20xD13x0.5 Washer ® 20x ® 13x0.5 4
4 910400500008 WEEINEGBI3-12 Spring washer GB93-12 4
5 910400100008 S HEGB97.1-12-200HV Plain washer GB97.1-12-200HV 4
6 910100300052 1242 GB5783-M12x40-8.8 Bolt GB5783-M12x40-8.8 4
7 256544020003 FED20xD13x7 Washer ® 20x ® 13x7 8
8 910401300024 AR RSB GB894.1-50 Circlip for shaft GB894.1-50 6
9 940200100036 R P123.5xP50x34 Main roller ® 123.5x ® 50x34 4
10 940200100002 ERLP102xP35x25.5 Main roller ® 102x @ 35x25.5 2
1 910400100010 P HEGB97.1-16-200HV Plain washer GB97.1-16-200HV 4
12 910400500010 WEEINEGBI3-16 Spring washer GB93-16 4
13 910100100072 12/£GB5782-M16x60-8.8 Bolt GB5782-M16x60-8.8 4
14 263044020040 MR%EHP35x51 Side roller shaft ® 35x51 2
15 256538020701 FEDOBOXxD30x0.5 Washer ® 80x ® 30x0.5 2
16 256540511001 | 4£3204245(1380x1130) Welding of retaining rack (1380x1130) 1
17 910400100008 S HAEGB97.1-12-200HV Plain washer GB97.1-12-200HV 4
18 910400500008 |3 EGBI3-12 Spring washer GB93-12 4
19 910100300050 12/£GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4

45




256698501039 AEE (ZKLEMHIZL) /Lifting pipeline (Two-stage full-free gantry)

FESINO| 4RIBISN 27 Name X B|/QTY #ZYE/Remark
1 257044529007 | BEL(BIRES)16-M27x2-M27x1.5-24° Fittings (locking bend) 16-M27x2-M27x1.5-24° 2
256543519506 | iRIENEIRE(24°)L=904 Hydraulic Pipe Weld (24°) L=904 1 H=2500/2700
256543519507  |RIENEIEE(24°)L=954 Hydraulic Pipe Weld (24°) L=954 1 H=3000/3300
2 256543519508 |iRIENEIRE(24°)L=1154 Hydraulic Pipe Weld (24°) L=1154 1 H=3500
256543519509  |RIENEIEE(24°)L=1454 Hydraulic Pipe Weld (24°) L=1454 1 H=3600/3700
256543519510 | RENEIES(24°)L=1654 Hydraulic Pipe Weld (24°) L=1654 1 H=4000
256643529601  |{RIEEEL (B) 18-L570-2SC-24° Hydraulic Tube Assembly (Straight) 18-L570-2SC-24° 1 H=2500
256643529602  |REEEEL (E) 18-L630-2SC-24° Hydraulic Tube Assembly (straight) 18-L630-2SC-24° 1 H=2700
256643529603  |{RIEEERL (B) 18-L730-2SC-24° Hydraulic Hose Assembly (straight) 18-L730-2SC-24° 1 H=3000
3 256643529604  |i&EERRL (BH) 18-L880-2SC-24° Hydraulic Hose Assembly (straight) 18-L880-2SC-24° 1 H=3300
256643529605  |{RIEEERL (B) 18-L780-2SC-24° Hydraulic Hose Assembly (straight) 18-L780-2SC-24° 1 H=3500
256643529606  |{REE R (B) 18-L530-2SC-24° Hydraulic Hose Assembly (Straight) 18-L530-2SC-24° 1 H=3600
256643529607  |{RIEEERL (B) 18-L580-2SC-24° Hydraulic Hose Assembly (Straight) 18-L580-25C-24° 1 H=3700/4000
4 951000100004 BRYGEBR26 Pipe clamp YGE rubber coating 26 1
5 910400100006  |Z#EGB97.1-8-200HV Plain washer GB97.1-8-200HV 1
6 910100300023  |421£GB5783-M8x25-8.8 Bolt GB5783-M8x25-8.8 1
7 910400500006 |35 EGBI3-8 Spring washer GB93-8 1
8 256543519002 | 1381BREAL 138 Shutoff Valve Assembly 1
9 256644029601 | RIEEERL(E)18-L375-2SC-24° Hydraulic Hose Assembly (Straight) 18-L375-2SC-24° 1
10 256544029007  |PRIEE=1E Speed Limiting Valve Tee 1
11 910800100040  |OFB-9h24x2.4 O-Ring-Outside 24x2.4 1
12 256544019002  |FRiER Speed Limiting Valve 1
13 256644029600  |&RIEEEL(45°)18-L800-2SC-24 HtRLL R Hydraulic Hose Assembly (45°) 18-L800-2SC-24° with Wire G| 1
46
256698501040@%?&%1 (Z2£8d) /Short Lifting cylinder (Secondary full freedom)
FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark
256544518001  |S@EL(M)P110xPI0x637 Lifting cylinder (M)®110x®90x637 1 H=2500
256544518002  |3@EL(M)D110xPI0X687 Lifting cylinder (M)®110x®90x687 1 H=2700
256544518004 |S@EL(M)P110xPI0X772 Lifting cylinder (M)®110x®90x772 1 H=3000
A — | A 256544518006 SAEL(M)D110xPI0X857 Lifting cylinder (M)®110x$90x857 1 H=3300
7- A 256543518001  |S@EL(M)P110xP90X900 Lifting cylinder (M)®110x®90x900 1 H=3500
8 ?;‘1 256543518002  |S@EL(M)D110xP90x925 Lifting cylinder (M)®110xd90x925 1 H=3600
9 256544518007  |S@EL(M)P110xPI0x942 Lifting cylinder (M)®110x®90x942 1 H=3700
256544518008  |S@EL(M)D110xP90x1022 Lifting cylinder (M)®110x®90x1022 1 H=4000
J__ C|E"‘2 1 A SEMHLE Dust Ring 1
10~ 3 2 A B Block Circle 1
I @:‘/“4 3 A Sy Cylinder head 1
L1855 4 A i Shaft seal 1
| ~6 5 A OB (%) 115x3.1) O-ring (115x3.1) 1
—_ J 6 A AR Steel back bearing 1




% 7 A BE Retaining ring 1

13 8 A OFE)(9h 110x3.1) O-ring (110x3.1) 1

9 A N7 B EKIREI(M8X8 £ R) Hexagon flat head screws 1

ER B 10 A SEET Piston rod 1

11 A HEZHP 6 Combined gasket 6 1

12 A TEERK Piston assembly 1

=——] 13 A TR EAAR Block assembly 1

I = 14 A GILF£& G-shaped clamp spring 1

=1 15 A SLERIEKRE The holes are latticed 1

= 3 16 A LR RIR Support rings for holes 1

N 17 A RS Spool 1

14 15 x”) . — 5 B 256598510002 BHIHE IR E(PIEE) Seal kits 1 B3151/2/3/5/11
LT "
47
2566985010417 2Tl i (—2%4 B ) /Lifting cylinder (Secondary full freedom)
FFSINO| S 2R Name ¥E/QTY &+ /Remark

256543502701 [’@EL(R)$P70xP50x1200 Lifting cylinder(R)®70xd50x1200 1 H=2500
A B 256543502702 SAEL(R)P70xP50x1300 Lifting cylinder(R)®70x$»50x1300 1 H=2700
256543502703 SAEL(R)D70xD50x1450 Lifting cylinder(R)®70x»50x1450 1 H=3000
/ A 256543502704 SAEL(R)P70xP50x1600 Lifting cylinder(R)®70x$»50x1600 1 H=3300
3 | 256543502705 | 3EL(R)O70xD50x1700 Lifting cylinder(R)®70x®50x1700 1 H=3500
/5 | 14 j | 256543502706 SAEL(R)P70xP50x1750 Lifting cylinder(R)®70x»50x1750 1 H=3600
4 i j e 5 i 256543502707 | SHEL(R)®70xP50x1800 Lifting cylinder(R)®70xd50x1800 1 H=3700
? 4 ] 6 ] 4 I 256543502708 SAEL(R)P70xP50x1950 Lifting cylinder(R)®70x»50x1950 1 H=4000
3 2 i 7 3 i 256543502601 |3 (L)D70xD50x1200 Lifting cylinder(L)®70x®50x1200 1 H=2500
8 ] 8 I 256543502602 SHEL(L)D70xD50x1300 Lifting cylinder(L)®70x®50x1300 1 H=2700
9 ' ' 256543502603 | L (L)P70xD50x1450 Lifting cylinder(L)®70x®50x1450 1 H=3000
10 \? . 9 r —1 B 256543502604 SAEL(L)P70xP50x1600 Lifting cylinder(L)®70x®50x1600 1 H=3300
r ; ]0 | = 256543502605 SAEL(L)D70xd50x1700 Lifting cylinder(L)®70x®50x1700 1 H=3500
1 1\\ I | 256543502606 SAEL(L)D70xP50x1750 Lifting cylinder(L)®70x®50x1750 1 H=3600
| | 1 256543502607 SAEL(L)D70xP50x1800 Lifting cylinder(L)®70x®50x1800 1 H=3700
[ 1 15 : 256543502608 | 4T (L)D70xP50x1950 Lifting cylinder(L)®70x®50x1950 1 H=4000

| ™~ I 1 A Al Cylinder block 2

I | 2 A AN BRI KIRET Hexagon socket head screws 2

i I 3 A AEBHRBE Combined sealing gasket 2

| | | 4 A iED) Shaft seal 2

| i [ i 5 A B Dust Ring 2

: | I | 6 A @ Ciclp 2

[ ! : I — 7 A e Cylinder head 2

| ] i i 8 A NS E R Steel back bearing 2

[ i | i — 9 A O IR BB O seal ring 2

I i I i 10 A P Circlip 2

| I | I = 11 A HIFET Piston rod _(right) 1

I : ' : 12 N HBZER Buffer ring 2

2. = | !12\ E I . ! - 13 A iR Left cylinder connector 1




o i i \EEHJ - i - : 14 A O ERTHE O seal ring 1
P | 14 15 A ZEET Piston rod (left) 1
——————————————— - 16 A A Steel 1
C 256598510003 BHIHE IR B (R THEL) Seal kits 2 133.4.5.9. 14
~ 48
256698501042{U88S R Blg 2% (ZHKEEBEHMHIT)AR) /Side shifter and pipeline installation (Two-stage full-free gantry)
FESINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark
1 910100300020 Bolt GB5783-M8x16-8.8 122 GB5783-M8x16-8.8 6
2 910400500006  |Spring washers GB93-8 THESHEIGBI3-8 13
3 910400100006 Flat washers GB97.1-8-200HV SFHABIGBI7.1-8-200HV 10
256528510801 Outer guide groove welding L=986 HNSHEIREL=986 1 H=2500
256528510802 Outer guide groove L=1086 HNSABIZEL=1086 1 H=2700
256528510803  |Outside guide groove L=1236 INSHEIREL=1236 1 H=3000
4 256528510804 Outside groove L=1386 HNSABIZEL=1386 1 H=3300
256528510805 Outside groove L=1486 INSHEIREL=1486 1 H=3500
256528510806 Outside groove L=1536 HNSABIREL=1536 1 H=3600
256528510807 Outside groove L=1586 INSHEIREL=1586 1 H=3700
256528510808 Outside groove L=1786 HNSABIZEL=1786 1 H=4000
5 910100300014 Bolt GB5783-M6x35-8.8 1242 GB5783-M6x35-8.8 2
6 255028520052 Pressure plate JER 2
256628529601 BIEEEBL(E)10-L.2410-1SC-24° Hydraulic pipe assembly (straight) 10-L2410-1SC-24° 2 H=2500
256628529602 |iREESAK(E)10-L2510-1SC-24° Hydraulic tube assembly (straight) 10-L2510-1SC-24° 2 H=2700
256628529603 | iREERK(E)10-L2900-1SC-24° Hydraulic Tube Assembly (Straight) 10-L2900-1SC-24° 2 H=3000
. 256628529604 | iREESAK(E)10-L3290-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3290-1SC-24° 2 H=3300
256628529605 | EE AL (E)10-L3380-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3380-1SC-24° 2 H=3500
256628529606 | &R /SAK(E)10-L3600-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3600-1SC-24° 2 H=3600
256628529607 BIEEEBL(E)10-L3630-1SC-24° Hydraulic Tube Assembly (Straight) 10-L3630-1SC-24° 2 H=3700
256528529608 | &R SAK(E)10-L3900-1SC-24° Hydraulic Tube Assembly (Straight) 10-L3900-1SC-24° 2 H=4000
256528510701 Inner guide groove weld fit L=655 REHEIESL=720 1 H=2500
256528510701 Inner guide groove weld fit L=705 RSHEIREL=720 1 H=2700
256528510702 Inner groove weld fit L=780 RESHEIEESL=830 1 H=3000
s 256528510703  |Inner groove weld L=855 RSHEIREL=920 1 H=3300
256528510703 Inner groove L=905 RESHEIEESL=920 1 H=3500
256528510704  |Inner groove L=930 HSHBIEEL=1000 1 H=3600
256528510704  |Inner groove L=955 ASEIESL=1000 1 H=3700
256528510705  |Inner groove L=1030 HSIEIEEL=1080 1 H=4000
9 910100300022 Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 4
10 251331010002 |Transition steel pipe assembly (24°) TENE R(24°) 1
49
256698501042%@%&%%2&5 (Z&£B8di714R) /Side shifter and pipeline installation (Two-stage full-free gantry)
FBSINO 4RB/SN 2R Name H=/QTY &5 /Remark
11 256530510003 Gasket Plate Hity 1
12 255029020023 Bushings®20x®13x28 HED20xD13x28 4
13 271527521003  |Pulley ®74x46(double groove) TBED74x46(TAE) 2
14 910100100062 Bolt GB5782-M12x140-8.8 122 GB5782-M12x140-8.8 2
15 271527521004 Bushing ®20x®13x41.5 TED20xD13x41.5 2
16 256531020005 Washer B 4




<

17 254130520014  |Pulley gear lever fioti=la 4

18 910302300003  [Nuts DIN985-M8-8 $2£3DIN985-M8-8 2

19 910302300005  |Nuts DIN985-M12-8 $2/DINI85-M12-8 2

20 910100100160  |Bolt GB5782-M8x130-8.8 1242 GB5782-M8x130-8.8 2

21 257031010002  |Hose holder (base) RESSE (FRE) 1
256628529611  |iRIEE/EAL(E)10-L1340-1SC-24° Hydraulic hose assembly (straight) 10-L1340-1SC-24° 2 H=2500
256628529612  |MEEEAK(E)10-L1440-1SC-24° Hydraulic hose assembly (straight) 10-L1440-1SC-24° 2 H=2700
256628529613 | RIEEEAR(E)10-L1500-1SC-24° Hydraulic Tube Assembly (Straight) 10-L1500-1SC-24° 2 H=3000

2 256628529614 | REEEAR(E)10-L1560-1SC-24° Hydraulic Tube Assembly (Straight) 10-L1560-1SC-24° 2 H=3300
256628529615 | RIEEEAR(E)10-L1650-1SC-24° Hydraulic Hose Assembly (Straight) 10-L1650-1SC-24° 2 H=3500
256628529616  |i&RIEEEL(E)10-L1610-1SC-24° Hydraulic Hose Assembly (Straight) 10-L1610-1SC-24° 2 H=3600
256628529615 | RIEEEAL(E)10-L1650-1SC-24° Hydraulic Tube Assembly (Straight) 10-L1650-1SC-24° 2 H=3700
256628529618 | RIEERAK(E)10-L1750-1SC-24° Hydraulic Tube Assembly (Straight) 10-L1750-1SC-24° 2 H=4000

23 251230520010  [Fittings(Locking Bend)8-2xM16x1.5-24° L (FED)8-2xM16x1.5-24° 2

24 910100100024  |Bolt GB5782-M8x50-8.8 #2412 GB5782-M8x50-8.8 4

25 910200200059  |Screw GB70.1-M8x30-8.8 #25TGB70.1-M8x30-8.8 2

26 272042510001 Side shifter assembly (linkage) MIFBES IS Bl (BETN) 1

27 910800100042  |O-ring-outer 13.6x2.4 Of/E-4M3.6x2.4 2

28 256539529601 :?’uldullb TOSE dSSemoly (9U ] TU-LaUU-TSU-Z258 - ﬂﬁ}fﬁ%ﬁﬁ(QO“ﬂ O-L400-1 SC'24°'0° 2

50
256698501043[ ]2 (=K=EMHI14) /Gantry (Three-level full-free gantry)
FFSINO| IREBISN 2R Name ¥E/QTY &+ /Remark

1 910100300052  |4&#2GB5783-M12x40-8.8 Bolt GB5783-M12x40-8.8 18

2 910400500008 |35 EGBI3-12 Spring washer GB93-12 18

3 910400100008  |Z#REGB97.1-12-200HV Plain washers GB97.1-12-200HV 18

4 256844520001 MR ®87-CD=55 (L)) Side roller ®87-CD=55 (eccentric) 2

s 256544020701 | @ ®D20xP13x0.5 Washer ®20x®13x0.5 46
256544020702 | 2@ d20xP13x1 Washer ®20x®13x1 46

6 910100300052  |424#2GB5783-M12x40-8.8 Bolt GB5783-M12x40-8.8 18

7 256544010002  |&E3HP40x70 Axle ®40x70 2

8 911200100004  |3@#RJB7940.1-M10x1 Oil Cup JB7940.1-M10X1 2

9 256544020009 |4 Bush 2

10 256544010001  |#5E4Hd40x112 Axle ®40x112 2

11 910400500007 |35 3HEGBY3-10 Spring washer GB93-10 12

12 910400100007  |F#EGB97.1-10-200HV Plain washers GB97.1-10-200HV 12

13 910100300035  |4812GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 4

1 14 910100200021  |48#£GB5785-M20x1.5x100-8.8 Bolt GB5785-M20x1.5x100-8.8 4

15 910400500012 |35 EGBY3-20 Spring washer GB93-20 4

16 256544020007 5= Haverguy 2
256544511001  |9h122184(3700) Outer mast(3700) 1 H=3700
256544511002 |9NJERIEE(4000) Outer mast(4000) 1 H=4000
256544511003  [5N129/25(4350) Outer mast(4350) 1 H=4350
256544511004 |9NJERIEE(4500) Outer mast(4500) 1 H=4500




B 256544511005 | 50 22425 (4800) Outer mast(4800) 1 H=4800
256544511006 ANTIZIRE(5000) Outer mast(5000) 1 H=5000
256544511007 | 9M 14218 45(5500) Outer mast(5500) 1 H=5500
256544511008 ANTIZI2E(6000) Outer mast(6000) 1 H=6000

18 910100300071 12#£GB5783-M16x45-8.8 Bolt GB5783-M16x45-8.8 1

19 910400500010 SHEHEGBI3-16 Spring washer GB93-16 1

20 256544520001 | St (%) Baffle (chain) 1

21 910401300026 A4 2B GBB94.1-55 Shaft with elastic retaining ring GB894.1-55 4

22 256544020706 FHEHD9.5x38 Pin ©9.5x38 2

23 256544020707 FESRIBAEM22x1.5x214 Chain bolts M22x1.5x214 1

B 51
256698501043[ ] (=RELEMHIIER) /Gantry (Three-level full-free gantry)
FESINO| RTBISN 2R Name ¥ B|/QTY #ZYE/Remark

24 910600600023 F£4GB91-3x40 Pin GB91-3x40 2

25 A RIVEEGB6074-LH1634 Plate chain GB6074-LH1634 1

26 910600600026 F54GB91-3.2x20 Pin GB91-3.2x20 2

27 256544020705 FERIBFEM22x1.5x149 Chain bolts M22x1.5x149 1

28 910300200007 1RBGB6171-M22x1.5-10 Nuts GB6171-M22X1.5-10 4

29 940200500006 EEHHX782311-D135xP55X34 Sprocket bearings 782311-0135xd55X34 4

30 256544020008 UIPI212 388 U-bolt ©88 2

31 256544020004 BRE Rubber sleeve 2

32 256544020005  |@&EEECHEIIRE) Fixed seat (cylinder ring seat) 2

33 910300100008 $2HGB6170-M12-10 Nuts GB6170-M12-10 2

34 910300100007 1263GB6170-M10-10 Nuts GB6170-M10-10 2

35 910100400013 1242 GB5786-M12x1.25x45-8.8 Bolt GB5786-M12x1.25x45-8.8 2

36 255044020131 |5y Base plate 4
255044020132  [@%#50.8 Adjusting pad t=0.8 4

37 255044020133 BERF0.5 Adjusting pad t=0.5 4
255044020134  [{@8H50.2 Adjusting pad t=0.2 4
256544513001 I8 5(3700) Middle mast(3700) 1 H=3700
256544513002 I8 5(4000) Middle mast(4000) 1 H=4000
256544513003 18218 5(4350) Middle mast(4350) 1 H=4350

38 256544513004 I8 5(4500) Middle mast(4500) 1 H=4500
256544513005 18218 5(4800) Middle mast(4800) 1 H=4800
256544513006 I8 5(5000) Middle mast(5000) 1 H=5000
256544513007 18218 5 (5500) Middle mast(5500) 1 H=5500
256544513008 th|7JBRIE5(6000) Middle mast(6000) 1 H=6000

39 910100300065 1242 GB5783-M14x50-8.8 Bolt GB5783-M14x50-8.8 2

40 910400100009 S HAEGB97.1-14-200HV Plain washers GB97.1-14-200HV 2

41 910400500009 | @& HEGBI3-14 Spring washer GB93-14 2

42 940200100004 TRELD123xP50x34 The main wheel 123X ®50X34 8

43 910401300024 AR RSB GB894.1-50 Elastic retaining ring GB894.1-50 for shaft 8

44 256544020706 FH4HD9.5x38 Pin ©9.5x38 2

45 256544020707 FESRIBIEM22x1.5x214 Chain bolts M22x1.5x214 1

52
2566985010431 (zgﬁ@g B112) /Gantry (Three-level full-free gantry)
[=iNd] 4573/SN 2R Name [ m=ary] &>F/Remark




46 910600600023  |FF$4GB91-3x40 Pin GB91-3x40 2
47 A IR FEGB6074-LH1634 Plate chain GB6074-LH1634 1 H=3700
48 910600600026  |FFI54GB91-3.2x20 Pin GB91-3.2x20 2 H=4000
49 256544020705 |5 IBIEM22x1.5x149 Chain bolts M22x1.5x149 1 H=4350
50 910300200007  [4RE3GB6171-M22x1.5-10 Nuts GB6171-M22X1.5-10 4 H=4500
256544512001  |p9) J22124(3700) Inner mast 3700 1 H=3700
256544512002 |91 J22/245(4000) Inner mast (4000) 1 H=4000
1 256544512003  |pN| 122124 (4350) Inner mast (4350) 1 H=4350
. 51 256544512004 | PRI ]22184(4500) Inner mast (4500) 1 H=4500
256544512005  |p9) J42124(4800) Inner mast (4800) 1 H=4800
% ] 256544512006 |91 1221255 (5000) Inner mast (5000) 1 H=5000
[ % 256544512007 |91 122124 (5500) Inner mast (5500) 1 H=5500
i1 256544512008 | P91 122424 (6000) Inner mast (6000) 1 H=6000
52 910100100048  [4R1£GB5782-M12x50-8.8 Bolt GB5782-M12x50-8.8 12
53 940200200001 |{UE#$P67-CD=65 Side roller ®67-CD=65 6
256544014001 #2455 LH1634-67 Lifting chain LH1634-53 2 H=3700
Jjg 256544514006 |2 F5%5%LH1634-71 Lifting chain LH1634-71 2 H=4000
.%u 256544514002  |#2FH4ERLH1634-75 Lifting chain LH1634-75 2 H=4350
| A 256544514003  |#2FH5ERLH1634-77 Lifting chain LH1634-77 2 H=4500
256544514004  |#2 7555 LH1634-81 Lifting chain LH1634-81 2 H=4800
256544514005  |#2FH5ERLH1634-83 Lifting chain LH1634-83 2 H=5000
‘6@3 256544014005  |#2 71455 LH1634-89 Lifting chain LH1634-89 2 H=5500
|9 256544014008  |#2FH5E&LH1634-101 Lifting chain LH1634-101 2 H=6000
256544515001  |#2 1455 LH1634-51 Lifting chain LH1634-51 2 H=3700
256544515002  |#2FH5E5kLH1634-55 Lifting chain LH1634-55 2 H=4000/4350
256544515003  |#2 1455 LH1634-57 Lifting chain LH1634-57 2 H=4500
B 256544515004  |#2FH5ERLH1634-59 Lifting chain LH1634-59 2 H=4800
256544515005  |#2 455 LH1634-61 Lifting chain LH1634-61 2 H=5000
256544515006  |#2FH5ERLH1634-67 Lifting chain LH1634-67 2 H=5500
256544515007  |#2 1455 LH1634-69 Lifting chain LH1634-69 2 H=6000
53
2566985010445 X2 (=RLE M) /Fork rack (Three-level full-free gantry)
FB2INO| REBISN 2R Name H=/IQTY #Et/Remark
1 256540511001  |£4£520/25(1380x1130) Welding of retaining rack (1380x1130) 1
2 910400100008  |SZ#EGB97.1-12-200HV Plain washer GB97.1-12-200HV 4
3 910400500008  |#E&EHEGBI3-12 Spring washer GB93-12 4
4 910100300050  |424£GB5783-M12x30-8.8 Bolt GB5783-M12x30-8.8 4
5 256538013001 BYRRRS(=REED) Welding of fork frame body (three-level full freedom) 1
R 940200100036 |74 ®123.5xP50x34 Main rollerd123.5xd50x34 4
940200100037 |34 d124xP50x34 Main roller ®124x®50x34 4
7 910401300024  |4FR3i 24 GB894.1-50 Circlip for shaft GB894.1-50 4
8 910400500008  |#E&EHEGBI3-12 Spring washer GB93-12 8
/1 9 910400100008 | #EGBI7.1-12-200HV Plain washer GB97.1-12-200HV 8
\‘ | 1 . / 10 910100300054  |4812GB5783-M12x50-8.8 Bolt GB5783-M12x50-8.8 8
~ \ /7 8 / | 11 940200200001  [{ll&E%5®67-CD=65 Side roller ® 67-CD=65 2
fo \ B/ | 12 256544020701  |#@d20xP13x0.5 Washer ® 20x ® 13x0.5 16
“’ JI‘] ‘{1 @ 0 \ / 256544020702 | #@d20xP13x1 Washer ® 20x ® 13x1 16
==l ]| ®+ Pt |\ A, 13 256544020003 | @ d20xP13x7 Washer ® 20x ® 13x7 16




54

2566985010452 F B8 (z@ggmn%) ILifting pipeline (Three-stage full-free gantry)

FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark

1 255044020043 | £#E13 Clamp 13 4

2 900200301004 ME13x1.5/PE Hose 13x1.5/PE 1

3 921600400001 3L 4x250 Ties 4x250 4

4 255044020042 4R Platen 4

5 910100300012  |4&+¢+GB5783-M6x25-8.8 Bolt GB5783-M6x25-8.8 4

6 910400500005  |38E 1 EGB93-6 Spring washer GB93-6 4

7 910400100005 [ #EGB97.1-6-200HV Plain washer GB97.1-6-200HV 4

8 951000100003 BRYGEBR15 Pipe clamp YGE rubber coating 15 2

9 257044529001 $%3L16-2xM27x1.5-24° Fitting 16-2xM27x1.5-24° 1

10 256644529611 RIEE EA(E)18-L450-2SC-24° Hydraulic hose assembly (straight) 18-L450-2SC-24° 1

1 256544529007 =8 Fitting tee 1

12 256644529612 | RIEEERL(E)18-L670-2SC-24° Hydraulic hose assembly (straight) 18-L670-2SC-24° 1

13 255044020118 ER(=1®) Connector (tee) 1

14 910400100006 | FHEFEGBI7.1-8-200HV Plain washer GB97.1-8-200HV 2

15 910100300023  |1&4$+GB5783-M8x25-8.8 Bolt GB5783-M8x25-8.8 2

16 910400500006 WENEGBI3-8 Spring washer GB93-8 2

17 256544519004 3 R A Three-way valve assembly 1

18 256544019002 PR Speed Limiting Valve 1
256644529601 RIEE Ak (E)18-L2360-2SC-24° Hydraulic Hose Assembly (Straight) 18-L2360-2SC-24° 1 H=3700
256644529602 | RIEEEA(E)18-L2560-25C-24° Hydraulic Tube Assembly (Straight) 18-L2560-2SC-24° 1 H=4000
256644529603 | RIEEERL(E)18-L2800-25C-24° Hydraulic Hose Assembly (Straight) 18-L2800-2SC-24° 1 H=4350
256644529604 | RIEEEA(E)18-L2890-25C-24° Hydraulic Tube Assembly (Straight) 18-L2890-2SC-24° 1 H=4500

19 256644529605 | RIEEERL(E)18-L3100-25C-24° Hydraulic Hose Assembly (Straight) 18-L3100-2SC-24° 1 H=4800
256644529606 | RIEEEA(E)18-L3220-25C-24° Hydraulic Hose Assembly (Straight) 18-L3220-2SC-24° 1 H=5000
256644529607 RIEE k(B )18-L3550-2SC-24° Hydraulic Hose Assembly (Straight) 18-L3550-2SC-24° 1 H=5500
256644529608 | RIEEEA(E)18-L4100-28C-24° Hydraulic Hose Assembly (Straight) 18-L4100-2SC-24° 1 H=6000
256644529609 | RIEEERL(E)18-L4580-25C-24° Hydraulic Hose Assembly (Straight) 18-L4580-2SC-24° 1 H=6500
256644529610 | RIEEEA(E)18-L5080-25C-24° Hydraulic Hose Assembly (straight) 18-L5080-2SC-24° 1 H=7000

20 256644029600  |i&/EEAL(45°)18-L800-2SC-24° T NLL 5P Hydraulic hose assembly (45°) 18-L800-2SC-24° with wire pro| 1

21 256544519005 | PELLENEIRS Middle Cylinder Transition Pipe Welding 1

22 257044529007 | BEL(BIRES)16-M27x2-M27x1.5-24° Fitting (locking bend) 16-M27x2-M27x1.5-24° 1




23 256544529004 |84 d145x38(1E) pulley ® 145x38 (single slot) 1
24 910100300054  |4841£GB5783-M12x50-8.8 Bolt GB5783-M12x50-8.8 1
25 910400100008  |F#EGB97.1-12-200HV Plain washer GB97.1-12-200HV 1
26 910400500008 |3 HEGBI3-12 Spring washer GB93-12 1
27 254130520016  |31ED20xP13x43 bushing ® 20x ® 13x43 1
55
2566985010465+ F&h it (=444 B i) /Short Lifting cylinder (Three-stage full freedom)
’?:,1,5‘ YRAEB/SN 2R Name ¥E/QTY #%)E/Remark
A 256544518001  [JHiL®110xDI0x637 Lifting cylinder®110x®90x637 2 H=3700
. 256544518002 | JHiHEL®110xDI0x687 Lifting cylinder®110x®90x687 2 H=4000
7 r —| l 256544518003  [JHiL®110xDI0x747 Lifting cylinder®110x®90x747 2 H=4350
8- @ | ? A 256544518004 | JHiHEL®110xDI0x772 Lifting cylinder®110x®90x772 2 H=4500
- 1 256544518005  [JHiiL®110xDI0x822 Lifting cylinder®110x®90x822 2 H=4800
g 256544518006 | JHiHL®110xDI0x857 Lifting cylinder®110x®90x857 2 H=5000
A 256544518007  [JHiL®110xDI0x942 Lifting cylinder®110x®90x942 2 H=5500
l. -2 256544518008  |jHifL®110xDI0x1022 Lifting cylinder®110xd90x1022 2 H=6000
10~ | 1 A SR8/ DKB 50x62x7/10 Dust Ring 1
— ! ! 2 A 3] D2 50x60%6 Shaft seal D2 50x60x6 1
= | S 3 A SOE Guide sleeve 1
ML |ﬂ e b 4 A = Cylinder head 1
J 5 A ORI B E1E 80x3.55 O-ring 80%3.55 1
I 6 A N SF-1/@55%x@50%27 Steel back bearing SF-1/@55x@50x27 1
7 A FHEN X EI8E] M8x8 Slotted set screws with flat end M8x8 1
8 A e 063 Nylon Mat @6x3 1
13- 9 A SEEIT Piston rod 1
10 A OISR EHE (A 50X2) O-ring (50X2) 1
T B 11 A BEE Adjustment set 2
12 A AR 2L 14 D34xD2 Steel wire collar for shaft @34x@2 1
1 S 13 A JEE Piston . 1
14 A 3L AR D 70x25%x2.5 Support rings for holes D 70x25x2.5 1
A12 = 9 15 A EBPE Buffer Sleeve 1
- 16 A 313 0SI70x60x6 Hole seal OSI70x60x6 1
=3 17 A P48 @60xB70x3 Retaining ring @60x@70x3 1
. 18 A AR Block assembly 1
L, %a\ - 5 19 A M2 4B D27%D2.5 Steel wire retaining ring @27x32.5 1
147 ~ —_—] 20 A BEED17.3x02.3%48.5 Spring @17.3x@22.3x48.5 1
B e 21 A B 1025 Bin 10%25 :
17 22 A IRE@23%x31753,9 5.2 The valve core 223 x 31 six-hole 5.2 1
B 256598510004 | ZE1HEIBE(DiE)E) Seal kits 1 B451/2/3/5/11
~ 56
2566985010472 FHHEL (Eéﬁ@gﬂa) ILifting cylinder (Three stage full freedom)
= 427BISN 2R Name S|/QTY #)t/Remark
(. 4 256544516001  [@E P70xP50x1208 Lifting cylinder®70x®50x1208 2 H=3700
2 256544516002  [5@E P70xP50x1308 Lifting cylinder®70x®50x1308 2 H=4000
3_7:—$ 256544516003 | d70xP50x1423 Lifting cylinder®70x®50x1423 2 H=4350
J,.,-/@ 256544516004  [@EIP70xDP50x1473 Lifting cylinder®70x®50x1473 2 H=4500




a 256544516005 |5 P70xP50x1573 Lifting cylinder®70xd50x1573 2 H=4800
256544516006 SHELP70xP50x1638 Lifting cylinder®70xd»50x1638 2 H=5000
256544516007 AT D70xD50x1803 Lifting cylinder®70x®50x1803 2 H=5500
256544516008 SHELP70xP50x1973 Lifting cylinder®70x®»50x1973 2 H=6000
1 A =205 20 DKB 50x62x7/10 Dust Ring 1
2 A 5 D2 50x60%6 Shaft seal D2 50x60%6 1
3 A SOE Guide sleeve 1
4 A Sy Cylinder head 1
5 A ORI B E1E 80x3.55 O seal ring 80x3.55 1
6 A NS4 SF-1/055%@50x27 Steel back bearing SF-1/@55x@50x27 1
7 A FHEN X EI8E] M8x8 Slotted set screws with flat end M8x8 1
8 A 2 063 Nylon Mat @6x3 1
9 A YHEIT Piston rod 1
10 A O R ELIE (A 50X2) O-ring (50X2) 1
11 A BARE Adjustment set 2
B 12 A AR N2 PSFE @34x@2 Steel wire collar for shaft @34x@2 1
13 A JEE Piston 1
14 A 3 A RIR D 70x25%2.5 Support rings for holes D 70x25x2.5 1
=1 15 A ZEE Buffer Sleeve 1
16 A 31,5J OSI70x60%6 Hole seal OSI70x60x6 1
= 17 A 46 @60x@70x3 Retaining ring @60x@70x3 1
_ 3 18 A [T Block assembly 1
19 A Ne2 PLEB27*D2.5 Steel wire retaining ring @27x@2.5 1
= 20 A BED17.3x02.3x48.5 Spring @17.3x@2.3x48.5 1
— 21 A B 10x25 Pin 10x25 1
- 11 22 A RND23%31753,0 5.2 The valve core 223 x 31 six-hole 85.2 1
B 256598510006 RS IR B (R FHEL) Seal kits 1 B351/2/3/5/11
- 57
256698501048l B M EBZE (—R=Em[ 1) /Side shifter and pipeline installation (three-stage full-free gantry)
FBSINO 4RMBISN SR Name HE/QTY &5 /Remark
1 910400500006 | Spring washers GB93-8 WEHEGBI3-8 10
2 910400100006 Flat washers GB97.1-8-200HV B GB97.1-8-200HV 8
3 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 4
4 256530520001  |Bracket (triple) X (ZBX) 1
5 910300500004 Nut GB889.1-M8-10 12$GB889.1-M8-10 2
6 910200200062 Screw GB70.1-M8x45-8.8 125TGB70.1-M8x45-8.8 4
7 255028520035  |Mounting plate (hose clamp) RER(BEF) 2
8 255028520034  |Hose fixing block REEER 4
256630529601 WEERER (H) 10-L2290-1SC-24° Hydraulic Hose Assembly (straight) 10-L2290-1SC-24° 2 H=3700
256630529602 WEELER (H) 10-L2490-1SC-24° Hydraulic Tube Assembly (Straight) 10-L2490-1SC-24° 2 H=4000
256630529603 WEERER (H) 10-L2720-1SC-24° Hydraulic Hose Assembly (straight) 10-L2720-1SC-24° 2 H=4350
256630529604 |HEESAL (B) 10-L3020-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3020-1SC-24° 2 H=4500
0 256630529605  [EEAA, (B) 10-L3220-1SC-24° Hydraulic Hose Assembly (Straight) 10-L3220-1SC-24° 2 H=4800
256630529606  |&EE AL (BH) 10-L3450-1SC-24° Hydraulic Hose Assembly (straight) 10-L3450-1SC-24° 2 H=5000
256630529607 WEELER (H) 10-L3780-1SC-24° Hydraulic Tube Assembly (Straight) 10-L3780-1SC-24° 2 H=5500
256630529608 WEELER (H) 10-L4070-1SC-24° Hydraulic Tube Assembly (Straight) 10-L4070-1SC-24° 2 H=6000
256630529609 WEBRER (H) 10-L4630-1SC-24° Hydraulic Hose Assembly (Straight) 10-L4630-1SC-24° 2 H=6500
256630529610  |[{REESA (B) 10-L5130-1SC-24° Hydraulic Hose Assembly (Straight) 10-L5130-1SC-24° 2 H=7000




no.

10 251330510004  [Hydraulic steel pipe welded joint(24°) RENEIRE(24°) 1
1 11 910200200058  |Screw GB70.1-M8x25-8.8 #2£TGB70.1-M8x25-8.8 2
12 256530529621 :‘z'ilc,’,li”: SIEET PIPE aSSEIToly \auaTgru) TU-CTOUU- ﬁ}iﬁ:ﬁaﬁz (E) 10-L1800-1 SC-24° 2
13 256530510007  |Steel pipe assembly (triple) WELRK (ZB) 1
256630529611  [/&EEHA () 10-L1880-1SC-24° Hydraulic Tube Assembly (straight) 10-L1880-1SC-24° 2 H=3700
256630529612 |[/REERAL (B) 10-L1980-1SC-24° Hydraulic tube assembly (straight) 10-L1980-1SC-24° 2 H=4000
256630529613  [{&EEMEA () 10-L2100-1SC-24° Hydraulic Tube Assembly (straight) 10-L2100-1SC-24° 2 H=4350
256630529614  |[/REERAL (B) 10-L2150-1SC-24° Hydraulic Hose Assembly (Straight) 10-L2150-1SC-24° 2 H=4500
14 256630529615  |{REEEAL (B) 10-L2250-1SC-24° Hydraulic Hose Assembly (straight) 10-L2250-1SC-24° 2 H=4800
256630529616 |[/&EEEAL (B) 10-L2320-1SC-24° Hydraulic Hose Assembly (Straight) 10-L2320-1SC-24° 2 H=5000
2 256630529617  |i&/EERAL (BH) 10-L2490-1SC-24° Hydraulic Hose Assembly (straight) 10-L2490-1SC-24° 2 H=5500
256630529618 |[/REERAL (B) 10-L2650-1SC-24° Hydraulic Hose Assembly (straight) 10-L2650-1SC-24° 2 H=6000
256630529619 |{REEEAL (B) 10-L2970-1SC-24° Hydraulic Tube Assembly (Straight) 10-L2970-1SC-24° 2 H=6500
256630529620  |[/&EERAL (B) 10-L3200-1SC-24° Hydraulic Hose Assembly (straight) 10-L3200-1SC-24° 2 H=7000
15 910302300003  [Nut DIN985-M8-8 2/ DIN985-M8-8 2
58
256698501 048%3%&%%&2& (zgﬁgg EBI7)3) /Side shifter and pipeline installation (three-stage full-free gantry)
FBSINO| 4RED/ISN 2R Name HE/QTY &ZE/Remark
16 910100100160  [Bolt GB5782-M8x130-8.8 #2412 GB5782-M8x130-8.8 2
17 257031010002  |Hose holder (base) IREZEE (JKREE) 1
18 251230520010  [Joint(locking bend)8-2xM16x1.5-24° 1L (BHED)8-2xM16x1.5-24° 2
19 271527521003  |Pulley ®74x46(double groove) B O74x46(NUE) 2
20 271527521004  |Bushing ®20xd13x41.5 HED20xD13x41.5 2
21 910100100062  |Bolt GB5782-M12x140-8.8 1242 GB5782-M12x140-8.8 2
22 910302300005  |Nut DIN985-M12-8 $EAIDIN985-M12-8 2
23 256531020005 |Washers HF 4
24 254130520014  |Pulley stopper BT 4
25 255029020023  |Bushing ®20x®d13x28 FHED20xD13x28 4
26 255030520020  |Pulley ®120x42(double groove) B 120x42(THE) 1
27 254130520016  |Bushing ®20x®13x43 FHED20xD13x43 2
28 910400200005  |Large washer GB96.1-12-200HV KHEGB96.1-12-200HV 1
29 910100100054  |Bolt GB5782-M12x80-8.8 1242 GB5782-M12x80-8.8 1
22,20 19 30 910400500008  |Spring washers GB93-12 SEEEREIGBI3-12 1
o\ 31 910400100008  |Flat washer GB97.1-12-200HV B GB97.1-12-200HV 1
f@’?‘&lk_- [ 32 256844520024 Hose stopper 4 R RA 1
=~ 33 272042510001 Side shifter assembly MIFS S BR(BXEN) 1
34 910800100042 0O-ring 13.6x2.4 OFB-4M3.6x2.4 2
35 256539529601 TTyQaraunc roSe ASSENDy (90 ] TU-LAUU- TOG-Z4 - ﬁEE:,EEE(90°)10-L400-1 SC-24°-0° 2




59

256633212000-S02

Controller Assembly (Inmotion-4P50Q-80V)

AL 414 (Inmot i on 22 45-4P50Q-80V)

Inmotion &4t

#1348 R Gi/Electric system
FFSINO| 4iTGISN Name LR HE/QTY #7E/Remarks
1 921800100027 Sensor 151 32999666-94810AAA 1 Opiton
2 920200600010 Limit switch CZ-3108 PR A7 FF55CZ-3108 1 Opiton
3 920200300004 Micro Switch (RZ-156Q22-B3) TENITXR7-156Q22-B3 4
. 921100100063 Display (3401T-12-96V) X #3401T-12-96V 1 Curtis—F
921100100155 Display IDD-E-35CD17B(D36C-R) F A RDI6CR 1 &R Inmotion
5 256733012002 Combination switch JK361CXNL/3-0000 2145 FF 5 JK361CXNL/3-0000 1
6 920200200031 Key BRI R (—REXUE) 1 KA AT
8 920200100020 Emergency StopSwitch (GSLA5-22PN-40-GO1/R) ST KGSLA5-22PN-40-G01/R 1
9 251233020001 Integrated electrical box HERf A 1
921400100201 Control box WSM-DCDQH-012 124 £ WSM-DCDQH-012 1 Le gl i+
10 920201000002 Brake switch JHIE I K JK231 1
11 920500100001 Horn (125-DC24V) W\ 125-DC24V 1
12 920500100002 Buzzer (DJB-24B) W\ 4N BED JB-24B 1
13 920500100008 Horn (HYD7-24V) W WIS BFHYDZ-24V 1
14 921900100017 DC-DC8OV/24V T 2EWDC300NT 1
15 920200200075 Fingerprint unlock FUC-B2 FUC-B2¥5 LU B 2 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 Warp Switch (YB-nuoli-003) SR YB-nuoli-003 1 Opiton
18 921800200007  |Angle potentiometer A1y A A 1 Opiton
19 921700100005 Accelerator (F73-132-133) DNk #§FZ3-132-133 1
256633010003 Control harness (Inmotion-4P50Q-80V) ZE B 2R 3 (Inmot ion & 4i-4P50Q-80V) 1 Inmotion &4t
20 256633010013 Control harness (Curtis-F-4P50Q-80V) ZE B (Curtis—F-4P50Q-80V) 1 Curtis F&%
256633010015 Control harness (Curtis—F-4P50Q-80V-BLF) P B2 (Curt i s—F— HL 43l Rl -4P50Q-80V) 1 Curtis P-FitdE /7 Lo il iR
1
1
1
1
1

21 256633211000-S02 |Controller Assembly (Curtis—F-4P50Q-80V) F AT (Curt i s—F-4P50Q-80V) Curtis FAZSE
256633211002-S02 |Controller Assembly(Curtis F-4P50Q-PD-80V) B (Curtis F-4P50QEL {1 [ -80V) Curtis F-FcteE /7 bt i
9997 256633014001 Connecting cable assembly4P45-50Q/QL (Inmotidi% 22k 45 i l)4P45-50Q/QL (Inmotion) Inmotion R4t
256633014002 Connecting cable assembly4P45-50Q/QL (Curtis I3 4645 &1 pli4P45-50Q/QL (Curtis F) Curtis FAZE
1. 3% R Gi/Electric system
FEINO| YRAGISN Name g3 HEIQTY £ VE/Remarks
1 255034510002 Left front roof guard frame light harness YR ERIERE I 1
2 255034510003 Right front roof guard frame light harness |47 BiZET54 2247 1
3 Ja )T R Rear combination light harness Ja AT R 1
4 922000100001 Lamp PDL-LXZM-1 % PDL-LXZM-1 3
5 922000100014 Lamp A-LJD-AL JTA-LID-AL 2 RURIE6AT
6 922000100059 Lamp FLDJ-JSD-002 JTFLDJ-JSD-002 2 TR AT
7 922000100028 Lamp RB-1.590-1 JTRB-1.590-1 2 ELR AL T
922000100027 Lamp RB-1590 4T RB-L590 2 EEA SISl
922000100014 Lamp A-LJD-AL JTA-LID-AL 1 RUIRIE6AT
922000100028 Lamp RB-L590-1 KTRB-L590-1 1 HERLa T




8 922000100027 Lamp RB-1590 JTRB-1590 1 BRI T
922000100032 Lamp OW-6202 £ 0W-6202 1 UL ST
922000100041 Lamp 0W-6202 $TOW-6202 1 U T

9 922000100053 Lamp FLDJ-SSWD-003LED JTFLDJ-SSWD-003LED 2 J& RAAST

10 922000100051 Lamp FLDJ-JSD-002 YTFLDJ-JSD-002 1 e RAT

61
256633010012 A1 41 4F/ELECTRONIC COMPONENTS—Curtis FR4
F5INO| YRHGISN Name £ HEIQTY & ¥:/Remarks

1 256633020002 HEATSINK (WX17750303-026) HHR (WX17750303-026) 1

3 257598537038 FUSE_HOLDER (WX10077FH02) R 22 )4 (WX10077FH02) 1

4 256698537002 FUSE (10077FZ4VE425. 0) S5 ag (10077FZ4VE425. 0) 2

5 256633020003 COPPER BAR (WX17750301-1161) HilHE (WX17750301-1161) 1

6 256633020004 COPPER BAR (WX17750301-0036) HilHE (WX17750301-0036) 1

7 256698537014 BRACKET (17750321) SR (17750321) 2

8 257598537039 Contactor (13221197) efihag (13221197) 1

9 257598537016 FUSE_HOLDER (WX10077FHO3) R 22 )4 (WX10077FHO3) 1

10 256698518007 COPPER BAR (WX17750301-1168) HilHE (WX17750301-1168) 1

11 256633020001 FAN (WX18101-ASSY009) AU (WX18101-ASSY009) 1

12 256698519001-S02  |F10-A-80-750-101-4P50Q-80V~T F10-A-80-750-101-4P50Q-80V-T 1 FA g R CREE)

12. 1 921400100204 Controller AC-F6-A-80-450-101 1 #AC-F10-A-96-650-101 1 TR 5 SN AE
12 256698519003-S02  |F10-A-80-750-101-4P50Q-BLF-80V-T F10-A-80-750-101-4P50Q-BLF-80V-T 1 BCRE A A (P L A1 D)
12.1 921400100204 Controller AC-F6-A-80-450-101 P #AC-F10-A-96-650-101 1 TR T N A

13 256633020005 COPPER BAR (WX17750301-1163) HHE (WX17750301-1163) 1

14 256633020006 COPPER BAR (WX17750301-1162) HIHE(WX17750301-1162) 1

15 256698519002-502 |F6-A-80-450-101-4P50Q-80V—P F6-A-80-450-101-4P50Q-80V—P 1 FER CREEE)

15. 1 921400100177 Controller AC-F6-A-80-450-101 i #AC-F6-A-80-450-101 1 TR T N A
2) 15 256698519004-S02  |F6-A-80-450-101-4P50Q-BLF-80V-P F6-A-80-450-101-4P50Q-BLF-80V-P 1 BCRE A A (P L A3 D)
(1) 15. 1 921400100177 Controller AC-F6-A-80-450-101 P #AC-F6-A-80-450-101 1 T T N




62

256633010002 B 341 4 /ELECTRONIC COMPONENTS—Inmotion 7R%4

FFSINO| 4iTGISN Name LR HE/QTY #7E/Remarks
1 256698510001 Fan Assy (001410-00041AAC) XU S (001410-00041AAC) 1
2 256698510002 Cooling panel (003727-00003AAB) R (003727-00003AAB) 1
3 257598537033 Terminal base (001027-93221AAA) FELE PR (001027-93221AAA) 1
4 257598537041 Copper bar (999666-65746AAA) HiHE (999666-65746AAA) 1
¢ 5 257098537029 Contactor (999666-97503DAA) A3 (999666-97503DAA) 1
6 256698510003 Support (002051-93013AAB) 322 (002051-93013AAB) 1
7 256698510004 COPPER BAR (999666-67115BAA) A HE (999666-67115BAA) 1
8 8 256698510005 COPPER BAR (999666-65916AAA) HiHE (999666-65916AAA) 1
9 256698510006 COPPER BAR (999666-65917AAA) A (999666-65917AAA) 1
10 257598537045 FUSE (999666-96322AAA) R 22 (999666-96322AAA) 1
11 256698519006-502  |ACS80L50-C35T-4P50Q-P ACS80L50-C35T-4P50Q-P 1 AR CBAEE)
11. 1 921400100206 Controller ACS80L50-C35T Pl EACS80L50-C35T 1 NN
12 257598537045 FUSE (999666-96322AAA) LR 22 (999666-96322AAA) 1
13 256698519005-S02 | ACS80L50-C35T-4P50Q-T ACS80L50-C35T-4P50Q-T 1 EAET| SR CRBEME)
13. 1 921400100206 Controller ACS80L50-C35T 11 4ACS80L50-C35T 1 AR S AR
63
& HM/BATTERY
FFEINO| ZRTLISN Name LR HEIQTY #¥E/Remarks
256637013007  |Lithium battery 76.8V554Ah #1H7h76.8V554Ah 1 554Ah
256637013008  [Lithium battery 76.8V554Ah-H B HL1176.8V554AN ik 1 554Ah (In#o
1 256637013011 |Lithium battery 76.8V412Ah HH7h76.8V412AN 1 412Ah
256637013012 [Lithium battery 76.8V412Ah-H HLHL176.8V4A12AN H#k 1 412Ah (In#O
256637013014  |Lithium battery 76.8V690Ah £ 1 7h.76.8V690Ah 1 690Ah
256637013015 [Lithium battery 76.8V618Ah #H131176.8V618Ah 1 618Ah
256836512028  [Li Charger80V200A-5P (356~520V) 7t 1 #$80200-R320 F1.:t%( = #1356~ 5205 ) 1 356~520V
2 256836512026  [Li Charger80V200A-4P (356~520V) 78 H1#580200-R3201Y (= AH356~520if H 1 356~520V




|
|

[y .

R ==
Ly

62




